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MISCELLANEOUS COVERS (1)

Ref

0o N o ol A W N P
&5

©
>

10A
11
12
13

15
16
17A
18
19B
20
21A
22
23
24
25
26
27
28

30

32
33
34
35
36

38
39
40

Parts
No
07300101
07870106
07870104
07870103
07870102
07300106
07870111
07870110
07300109A
07300110A
07870107
07300112
07300113

07870139
07870133
07300117A
07870241
07300119B
07300120
07300121A
07870546
07870130
07870131
07870125
07870126
07870127
07300128

07300130

07870349
07870352
07870347
07870348
07870350

07870351
07870323
07871616

g (1)

Description s z
TOP COVEl..vviir e, L R L MARLALITILE
Emblem... ..o AR
Oil Sight WINAOW.......oeiiie i Pl e,
Oil Sight Seal........ccovvviiiiiiiiii i P B e,
Screw (M4-0.7X12) ..o BR SR e,
Top Covr Gasket.......ovvviieeiiiieiiiieies FEE T e
RIVEL. ..o BB e
Brand Name Plate..........coooviiiiniii s 20 P 4L e
Head Cover Seal............cocvvvvenenet. bR E G Ffee e
Head Cover.........coooovviiiiiiiinnn. ORI E e
Head Cover Seal Plug.................... BEUER) ) RITIPTPPIPYPPIPPIPRPY
Frame Rear COVEN.........vveivnieeciee e B AR GS F e,
Frame Rear Cover Oil Seal.............ooveveeo B EIS F0d ffeeeeeeeeeeneneenes
Warning Sticker (Circle)................. B2 pLA(IR]A) ) eeeeenenennnnns
Warning Sticker (Triangle)..................ooooo. BE PRI (Z &) )eeeeeeeeeee
Model Plate (See the below)..........c.oooviio s B FLAL A coeeneneeeenennn,
Warning Sticker (Triangle)..................ooooo. BE BRI (m & 27 )eeeeeneeen
Needle Thread Eyelet.................... L E S R TTPPPPRLPPIPPRIPPIPPRE
Oil Reservoir Gasket..................... Gk R
Oil ReSErVoir...........coovviiennnn. P L SR R R R L RO R ALY
Screw (M6-1%20)......ccovvveniennnnnnn. R
SCrew (3/8-24X12) ..o veiiiiiiiiiiiiiiieneeen s BR SR
DrainHole Seal..........ccooovviiiiiiii e Eod B Skl deeeeeenneeeennns
Screw (M4-0.7X8)....cvvieiiiiiiiie e BR SR e
Magnet Holder.............ccccoeevuunee.. FEAB F IR coeeeeeerieneeee
Magnet.....ooiiie i BB AR
Oil Sight Gauge.............cooevveiennns P i A i 07+ RLRLTRLTRLTRLLRRRLLE
Top Cover C.Set.....viiiiieiiiieeiiiieie e b B B
Tension Post (11/64-40%4.5)............ PAERES AT e Ly
Thread Tension Spring Cap............. i>%€%ih ------------------------
Top Cover Thread Guide................ FARELRAR e
Supplementary Thread Guide..................... b AF & ES J g eeeeenennnnn.
Supplementary Tension DiSC...................... } AF&GE 4 23 FEA7 oeeveennnnn.
Supplementary Tension Spring.................... FAFAGR A I e
WaSher ... B
SCrew (M4-0.7XT) v e e B S e

2






MISCELLANEOUS COVERS (1)

Ref

No
41
42
43
44

47
48
49
50
51

Parts
No
07870365
07870335
07870144
07300144

07300147
07300148
07300149
07300150
07300151

RS (D
Description pad z
Thread Eyelet........ccooiiiii PEAIE (0 F )eeereneenennnn
Top Cover Thread Guide C.Set.............c..... FAFSREAR I8 eeeeeeniinnnn,
Oil Sight Window C.Set.......cccooiiiiiiieis F AL e,
Frame Rear Cover C.Set.........ovvveieivnnennnn, BEIS F o oeeeeiiiiiiinnnn,
LED Light....coeeeeeeeee oo oo oo LED B oo
Machine Frame Unit C.Set............coovvevneen.. 7% 4 () ERTTITRTRITITITRTPIPITR
Head Cover C.Set........ccooviiiiiiiieii i, F R E e,
Needle Thread Eyelet C.Set........................ R S R TTPPRPPIPPRTPPROPRE
Machine Frame Sticker..........cccvvvvvineiinnenns S TP LT PP T PP T PP PRTPREPR
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MISCELLANEOUS COVERS (2)

Ref

No
1A
2

6A

8A
9A

11
12
13

16A
17
18
19
20
21
22
23
24
25B
26B
27
28
29
30

34
35
36
37
38
39
40
41

Parts
No
07300201A

07870102
07300203
07300204
07300205
07300206A
07870235
07300208A
07300209A

07870107
07300212
07300213

07801319
07870202
07870337
07300219
07300220
07300221
07870125
07870706
07300224
07300225B
07400369
07300227
07300228
07300229
07870650

07300234
07300235
07300236
07300237
07300238
07870219
07300240

*

B (2)

Description &= Z,
Cylinder Cover Plate (Upper Rear)........ A= LSS STPITIITPPPRIEY
Screw (M4-0.7X12).....oveiiiiiiiiiieieene e BR SR e,
Screw (M4-0.7%4.5)......ccoiviiiiniinnnn. S R CRCTTRTRTITRTRTE
Screw (M3-0.5%4)......ooiiiiiiiiiiii i BR SR e
Thread Cutter.............oooeeeiiiniininnn. BIHL 7 ceeverniiiini,
Cylinder Cover Plate (Upper Front) BOEIRE E E AR e
Screw (M4-0.7X8)......cvviviiiiiiiiii i BR SR e
Cylinder Cover Plate(Lower) Unit (For Normal Model) & F 38T 4= (F i S F * )
Cylinder Cover Gasket....................... BN R s
Seal Plug....coov i T R R e
Seal PIUg.....coovei s E R e
OIlSEal... o B FT
Screw (M5-0.8%20)......ccuvviieiiiiiiinciee BR SR
Screw (M4-0.7X10).....oveiviiiieieiene e B SR e
GUIdE PiN...co e B AT e
Dust Defender (Upper).......cccoveveveevienvnnnnen. b 3E4LE @ fo fihfr B Foeeees
Dust Defender (Lower)................c.... TiERE b A E e
Top Cover Thread Eyelet Bar..................... } AFARE AL AT eoeeeeeennnnnenns
Screw (M4-0.7X8)......cvviviiiiiiiiiin i BR SR e
Screw (M4-0.7X10).....oveiiiiiiieieie e B SR e
Intermediate Shaht Cover................... PR E e
Looper Thread Eyelet Pipe (Rear)................ KAEIREF (15 )eeeeeeeeeee
Looper Thread Eyelet Pipe (Front)............... K&EHREF (70 )eeeeeeeeeee
Screw Pin (Small)........ooooooviiniiiiin BRI (] orereeeeeieneieeenn,
Screw Pin (Big)........oovvviiiiiin i, B4 (& )eerernrninnnniiinn,
Cylinder Front COVer..........covviiiiiiiiiiins B Jp T8 E soverrernsrnenceeneenn
Washer..........cocoiiiii BV
Looper Cover Spring Support.............. Ty A EEEE L e
Looper Cover Spring.........cocevvvevnnnn.. TS EEEE
Screw (M3-0.5%3.5).....coviiiiiiinenn . B Sl eeeeeenenii
Cylinder Frame Unit............ocoiiiiiiiiin o B SR B e
Screw (M3-0.5%6.5).......ccvvviniiiiiienn . B Sheeeeeeneni
Positioning Bushing.......................... TARLE weererrerneneen,
Screw (M4-0.7%8)......cvviviiiiiiiiiiin i BR SR e
Stitch Plate........oooovevii e F I 4 -2 B
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Ref

No
42
43
44
45
46
47
48
49
50
51

53
54

56B
57B
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

MISCELLANEOUS COVERS (2) WEBHE (2)
Parts

No Description o -
07870227 Screw Pin (M4-0.7X6).......ccoviiiiiiiiienne, B A ceeeeeneeiiii
07300243 Looper Thread Take-Up Cover ................... P PG FF e
07300244 Retaining Spring Plate...................cooovnii. a‘r?ﬁ - A L RARTETY
07870712 Screw (M3-0.5%5)....ciiiii e, BB Bk eeeneiiiiiiiiiiiiiiiiiiieien,
07870623 Screw (M4-0.7X12) ... S R CRCTTRTRTITRTRTE
07300247 Looper Thread Take-Up Cover (Lower)......... P AP ARG T F eeeeeeeeeees
07300248 Looper Thread Take-Up Cover C.Set............ P AP ARG B E F e
07300249 Spring Washer............cooiiiii i HE EL e
07300250 Washer........ocoiii H e
07870229 Screw (M4-0.7X4)....ouiiiici i e, BB Bk eeeneeiiiiiiiiiiiiiiiienn,
07300253 N P B FE ceeneneeeeeeea
07870363 Thread Eyelet..........ooeveieenieieeieeeeeen, B Z R A )emrrenrennnenes
07300256B  Looper Thread Eyelet Pipe (Rear) C.Set......... Pa BRI (15 ) Jmeeeeeeee
07400373 Looper Thread Eyelet Pipe (Front) C.Set........ KGR EF (70 ) Je-eeeeeeee
07870915 Screw (M6-1X16).......cvvvriieiieiieae e eenn, L T RTTRTTD
07300259 Vo S PUPSTUPUPNNUPRNT | b:. B (-4 FERLTTPTPLPLPIPLPEPLY
07300260 COVEN PIAe. .. cee et B R e
07870547 WaShEr ... BB eeeiii
07300262 Looper Thread Take-Up Cover ................... AP im b E (faas)
07300263 Looper Thread Take-Up Cover (Lower)......... FAPR MG E ()
07300264 Looper Thread Take-Up Cover C.Set............ B ARPEAR G E F e (Faaid)

* Stitch Plate..........cocoo i FE(EEZEF )= 2

* Stitch Plate.......ccovie e BF (3 EFol 05) -2 234

* StitCh Plate. .. ....oee e e e e B A - R e

* SHLCh PIAte. .. oee et e 5% (0. 05) 444 -2 ik -+
07300269 Lap Former Guide............cooviiviiiiiiiianne ., WAL (G H Yeeeeenrnennnns
07300270 Lap Former Guide.............coceeviie e enns, HAF (T )eeeeereennnnn
07202731 Fabric Edge Guide..................ooooei e, E: ¢ SITITELRIRLIRIIRERRITITRTRERE
07300272 Fabric Edge Guide............ccvvvviiniiniininnnnn. E+- 3 RULRIDRILRILRIERIORIIRIERIINIE
07870845 Screw (9/64-40X5.5) ... .eviiiiiiiii e B SR
07300274 Screw (M2.6-0.45%3).....ccveiiiiiiii e BB Bk eeeneeiiiiiiiiiiiiiiiienn,
07300275 Lap Former Guide C.Set.......coovevveveeevnvenne. TR (I H )eveerneennnnnn,
07300276 Lap Former Guide C.Set.........cccvvvvvvivnnn. TR E(T 2P H eeeeeeninennnn,
30000227A  Needle Thread Retainer Support.................. FraE 4 AR e R ()

77
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MISCELLANEOUS BUSHINGS

16A
17
18
19
20
21
22
23

27A
28
29
30
31
32
33
34
35
36

Parts
No
07300301A
07300302A
07870403
07870404
07870405
07870406
07870407
07300308
07300309
07300310
07300311
07300312
07300313
07300314
07300315
07300316

07300316A
07300317
07300318
07300319
07300320
07300321
07300322
07300323

07300327A
07870341
07870428
07870429
07870427
07870430
07870431
07870425
07870426
07300436

Description
Needle Bar Bushing (Upper)..........c.ocovennee

Needle Bar Bushing (Lower)......................
Presser Bar Bushing..............ccovviiiinnennn,
Oil Seal.......coooiii e,

Spreader Driving Bar Bushing.....................
Oil Seal......cooviiiii
Spreader Driving Shaft Bushing (Left)...........
Spreader Driving Shaft Bushing (Right).........
Foot Lifter Lever Bushing................cceeenee
Looper Driving Shaft Bushing (Rear)............
Looper Driving Shaft Bushing (Middle).........
Needle Guard Driving Shaft Bushing............
Looper Driving Shaft Bushing (Front)...........
Differential Feeding Lever Shaft Bushing (Left)
Differential Feeding Lever Shaft Bushing (Right)
Feed Dog Connecting Bar Bushing...............
Feed Dog Connecting Bar Bushing...............
Lower Main Shaft Bushing (Left).................
Lower Main Shaft Bushing (Right)...............
Main Feeding Lever Shaft Bushing (Left).......
Main Feeding Lever Shaft Bushing (Right).....
Needle Guard Crankshaft Bushing................
Feed Bar Eccentric Pin Bushing...................
Oil Seal.....ccoovivii

Safety Plate Holder..............ccooeiiiii s
Screw (M6-1X9.2)....cvviriii i e,
Screw (11/64-40X7.5)...cciiiiiiii e
Conical Spring Washer.............ccooevvininnns
Safety Plate Holder............c.ccooviiiii it
WaSher. ...
NUL. .

Safety Plate..........ccooevi i 3

Screw (3/32-56%4)....iii i

Eye Guard C.Set.......coovviviiiiiiiiieeeee G

FARFTRAEE ? ............

/‘g, _#ti» ..............................

PRI RE RS T (L)
LR AR QR ()
Fo Ry 5 £ ? ...............
Ty A EhE E (1)
T E g F (P )
TR G E R e
Ty A E R E E ()
EFR B PhE F (2) e
EHRBHPhE F (L)
R R E e
AL E B R R e

AEHE BEEE ()
GEHE BE e H (L)
T4 %Xﬁi ...............
T3 LT B0 PP
P35 NPT TP E P PP PRPPPPPRPPRPPRPR:

;Eg ﬁﬁ\;']m ..................
A S

R WY

B %%
P

SR

ﬁqjgﬁ_%ﬁ:%lﬁ ..................
;Eg s S S TERPEPT P TRRPPPPRLD






UPPER SHAFT & THREAD TAKE-UP EYELET

Ref
No

~N o oA W DN e

11
12
13
14
15
16
17

19
20A
21
22
23
24
25
26
27
28
29
30
31A
32
33
34
35
36A
37
38
39
40

Parts
No
07870619
07870618
07300403
07870612
07870543
07870611
07870507

07870601

07870505
07870504
07870647
07870648
07870602
07870503
07870604

07870652
07300420A
07870352
07870535
07870350
07870530
07300425
07870724
07870323
07870534
07870532
07870533
07300431A
07870202
07870523
07870524
07870528
07300436A
07870526
07870519
07870520
07870521

b ph3 ASMEM DB

Description pad 4
Ball BEaring.......ocuvevevieiieiieiieiieiieeeen, TRIRFS HReeeeeee
Retaining RING.......cooovvi e, F1oF: STTRTPITRLTRITE
UpperShaft..........cocoiiiii s F A R0 )eeeees
Upper Shaft Joint..........cccooveeviiiiininiiinen b 3 B3R ER oo
SCrew (M6-1X6).....ccvvvieiiiiiiiiiiii i B SR e
Ball Bearing..........cccvvevviiiiie e e, TEIRES FReceeeee
Retaining RING.......oooviiii e, Fiat: RELTTELTRETRREE:
Handwheel C.Set..........coooiiiiiiiiiiiiien, S 4 R RTRETRRTE
Retining RiING.......ovveiiiiii e Fiat: RELTTELTRETRREE:
Ball Bearing..........cccvvevviiiiie i e, TEIRES FReceeeee
Handwheel Adapter .........ccoovvevivvivninnn... = i 4558 -
Screw (M5-0.8X5)....cvvieiieiieiie e B SR e
Handwheel..........ccoooiiiiii i S 4R
Screw (M6-1X8)....cvvvii e S ERITRERIERTRLY:

Handwheel Mark..........cooeoeiiiiiiiane e,

S fr i R R R ke

Handwheel Adapter & Ball Bearing C.Set......
Thread Take-Up Eyelet C.Set............cc.ov.. EAFR 2 4=
Thread Tension Spring Cap...........ccoevennnnen. 34 Bf L % =CRRREE

Looper Thread Spplementary Tension Spring..
Looper Thread Spplementary Tension Disc.....

Looper Thread Tension Post....................... JK&E 3 AR L 41
Looper Thread Eyelet.............c.cooveinnn SRS B2 Hdp -
Screw (M4-0.7X18).....ovviieiiiiiieieieee e B SR eeeeeeeeeeenns
Washer.. P M WRITRIETRITREETE
Screw(9/64 40><4) RSSOk - ETEPTTTPRRTTTTR
Looper Thread Take- Up Eyelet (Left)........... FBRERT (L)
Looper Thread Take-Up Eyelet (Right).......... FAGEFER T (+)
Looper Thread GUIde...........vvvveeeneeeiinnnen. P AEAR ceeenees
Screw (M4-0.7X10) ... ..o veiieiiiieieeeene e B SR eeeeeeeeeeenes
SPIING. ..t e e BB
Spring Bushing.........ccccooviiiiiiii L S F AR E e
Pin..... T -0 TP
LooperThread Take- Up Eyelet Holder.......... JRAIFA o oeeeees
BUSh... o ARLE ceveereeniennns
Screw (M3-0.5X2.8)....cvviviiiiiiieiie e, L TR EE:

Latch Spring...
Lopper Thread Guide Latch Lever..

2 TS & JUPPIIE

R SU3E 4






UPPER SHAFT & THREAD TAKE-UP EYELET

Ref

No
41
42
43

44

46A
47
48

50
o1

53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

Parts
No
07300441
07300442
07870107
07870559

07300446A
07870537
07870560

07870562
07300451

07870664
07870609
07870665
07870654
07300518
07300458
07300459
07300460
07870706
07400159
07300463
07300511
07870508
07300466
07300509

Description &= Z,
Looper Thread Take-Up Eyelet Bracket P AR A I L AR e
SPACET ..t E-E: PR TP LT PP TP T PP RPPRTPREPPEY:
RUBDEr PIUQ.....o e BB R e
WASNEE ... e e U e
Thread Take-Up Eyelet Holder C.Set............ A HEHR 5 Eoeeeeeeeennnnnnns
Needle Thread Eyelet...............ccooeiieennnen. - F S R P TP T PR PP PP P PRPPPPIPRPR
LAY LT = L Teeeneniiii
Pin..... TR - - P
Thread Take- Up Eyelet Bracket C.Set B A e,
O-TING. e e e QTR e
(O] L= 11 SRR SN I '2] @ ) EECRPERPRIPPRIPPIPPRE
O-ring.. oxgv ...............................
Upper Shaft Joint & Ball Bearmg C.Set......... ! 3 PhdREE foiR IR fhlee
Timing Belt Driving Sprocket.....................E%%&A%sgaﬁv@gm ............
Timing Belt (430-5GT)........ccovvviiirinieen, PEHLR T e
Upper Shaft Sprocket...........o.ooviiiiinins 2 g eeeerererreeeeeee.
Shaht COVEr.....ccviiiie e JTHE e,
Screw (M4-0.7%10)......ccvieiiiiiiin i BRSR e
Retaining RING.......coooevii e, P RTTPREPPPPPPPPPPPPTPPPRPPPRR
Upper Shaft..........cooiiii s F A e
Upper Shaft Joint..........c.ocooiiiiiiiii e b SRR B ceeeeeeeeeneenennns
Ball Bearing.......ccooviii i, TETRES Receeeereneienin
Shaht Cover.. E TP






MAIN SHAFT .LOOPER THREAD TAKE-UP SHAFT & DIRECTLY DRIVING TYPE MINI-SERVO MOTOR

Ref

LOOO\ICDU1-I>OOI\)I—‘|Z
o

N = T
5 W DN R O

15A
16
17
18
19
20
21

23A
24B
25

31
32
33
34A

41
42
43
44

Parts
No
07300501
07300502
07870543
07300504
07300505
07870619
07400159
07300408
07300509
07870507
07300511
07870508
07870618
07870649
07300515A
07300516
07870214
07300518
07870505
07870504
07870555

07300523A
07870554B
07870557

07300531
07870567
07300533
07300534A

07870542
07870546
07870547
07870556

Taph RMGHPhZ P SRS GRS ESH

Description o &

Lower Shaft (Left).........coovviiiiiiiii s T A g2 )eeereereeeneenen,
Lower Shaft Joint...........ooooiiiiiiiiini s, & A R ER ceeverereeneeenns
Screw (M6-1X6)....cccovve e ii i R
Lower Shaft (Right)........c.coeeeueeeieeeeeee T (L Yeeerrrnneeenennnnn.
Oil Pump Driving Worm........ccoovevnevene e 0 R B HRFE coeveeennnnnn.
Ball Bearing..........coovveviuieieiiiiiiiieenn, P2 2 & SRR LR L RLLRLLRLLRELE
Retaining RING.......cooovvi e, P 1oF ; STTPTPPTPEPPEPPEPPRPPPPRRRRPRE
Lower Shaft Timing Belt Sprocker............... T A GhPEALA A
Timing Belt (350-5GT)........ccovvvieirinieens, PEAL AL T eeeeeeeneee
Retaining RING.......ooooviii i, FoTReceereenesiiiiiiiiii,
Lower Shaft Adapter.............ccoeevivninnnnns, T PR ER e
Ball Bearing.........ccoovveviuveiei i, TRIRIE HRee e
Retaining RING.......coooe i, P 1oF; STTPEPPYPEPPEPPEPPRPRPPRRRRPRS
Screw (7/32-32X4.5) ...cciiii i B SR e
Looper Thread TaKe-UpP.......ccoevvvevvvivnenenn. BB PE S T ceeeeenenennen.
Collar......ooei 2k e SRR R R TR TR RERRETEETER:
Screw (M6-1X4) ... .oviiie e R
Timing Belt Driving Sprocket..................... FFRA F Spdsdliflyeeeeeeeeees
Retaining RING.......cooovvi e, P1og; STTPEPPTPTPEPPEPPRPRPPRRRYPRE
Ball Bearing.........ccoovveviuveiei i, P2 X & SRR L R L RLLRLLRELRELE
Adapter.... ..o P> TR R TR R LRI AL TERRL R TRLTLR:
Directly Driving Type Mini-Servo Motor....... & Z&;\ i3] B PR 5 iE-eeeeees
Mini-Servo Motor COVEr..........c.vvvveveeene B PPR B 3E F eeeeeeeenennnn
Screw (M6-1X10)....cuvnineeieie e e e, R
Lower Shaft Adapter Set & Ball Bearing C.Set. ™ 2 #hd% 2f fo/B 3R 33 R
Directly Driving Type Mini-Servo Motor Adapter C.Set & Z& 3" | P PR 5B i 4 8f 2
Looper Thread Take-Up Adapter C.Set.......... K AP 20 G55 ER o eeeeeeees
Looper Thread Take-Up C.Set.................... oSl Rl £ K:RIRRLRTERERRLE
Screw (M6-1X6)......coviiineiniiiiiiiiiiee e BR SR (5 R ) ereeeeeenenennen,
Screw (M6-1%20)....c.vvereeieie e e e ean e, R

b ieiiieteertetttecncntnnnnnn

Washer.......oo i B
g

Screw (M5-0.8X4)....c.vviiiiiiiie e BRSR
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NEEDLE BAR MECHANISM E =0

Ref Parts

No No Description e 4

1 07870701 Needle Bar.......ooovi i A e
2 07870702 Screw (9/64-40X7.5)....cviiiiiiiiiii e L L EXTTRTTLTTIL:
3A 07300603A  Needle Bar Thread Eyelet............cooveiieiiii o AP TR B AR R oo eereeneennnns
4 07870705 Needle Bar Bracket..........c.ooovviiiiiiinnnn AR FE ZE oo,
5 07870706 Screw (M4-0.7X10) ... ..ecenieeciee e ceeeens B SR
6 07870735 Screw (M2.6-0.45X5)......ovviie i L T EYTTRTRTTIL:
7 07870736 Needle Thread Guiding Wire............ooove o A ARGEHAB S eveveenenennnnns
8 * Needle Clamp......cooeviiiiiiiiii e BT e
9 07870319 SCreW (1/8-44X2.6) ... ..civieiiiiieiirinecinne e B SR
10 07870710 Top Cover Thread Eyelet.............coooevevnen. P AFARIEAL F oeeeeeenennnnnnns
11 * Needle......ocovviiiiiiiiiinnn. R e TP TTRD
12 07870737 Thread Retainer DisC SUpport..................... #3535k 4 234 R T 2 _f -+
13 07870738 Needle Thread Retainer DisC...................... 43038 4 24 FER A oovvvnnneees
14 07870739 Needle Thread Retainer Spring................... 4-33%& 4 23 FsEE oooeveennn.
15 07870740 SCrew (1/8-44X2.5) ... .uiiiviie i iiiiie e B S
17 07300617 Needle Clamp C.Set.......cooviiiiiiiiiiiii FHER e
18 07870746 SCrew (M8-1.25X16)......cuueeinsiinie e ven B S,
19 07870714 Counterweight..........cooiiiiiiiiiie e, ol 2 LS RERLTERERRIREREREE
20 07870628 Screw (M5-0.8%10)......vvuvvrieiiiiiiineineveen B SR e
21 07870716 Connecting ROA Pin......ccooiiii i 2 B B TR e,
22 07870724 Screw (M4-0.7X18) . ..o vvuieiieiiiiieie e B S
23 07870650 WaSher.... .o B e
24 07870722 Slide BIOCK........ccuvveiiiiiiic e TR B
25 07870723 Needle Bar Guide...................co.ooenn 4 g =3 S o R
26 07870745 Needle Block C.Set......................o £l =0 by o W :KERELREERELRELE
27A 07300627A  Needle Bar Connecting Rod Pin..................0 45353 45 ceeeeeeneeeeiniiiiinnns
28 07870719 Needle Bearing.........coovevvviiiiiiiiie i JEIRIE FReeerreeneeeeenenen
29 07870720 Needle Bar Connecting Rod Pin.................. 4458 5 FE 4V oeeeeeeennennns
35 07870747 Counterweight C.Set..........cooevvviveiiienen . TR E GG I eeeeeeenenen.
36 07870365 Thread Eyelet..........coeviviiiieiiicee e MEARG S (0 & Jereeeereneeenns
37 07300637 Needle Bar Thread Eyelet C.Set.................. 4 L TR AR e
38 07300638 Needle Bar Connecting Rod C.Set............... 4 538 4% J8eeeeeeneennnenne.
39 07300639 Counterweight Connecting Rod C.Set........... T fFfic € Ll 4% fo.eeeeeee

S E TR CE TR
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PRESSER FOOT MECHANISM Ui 4
Ref Parts

No No Description e 4

1 07870801 Presser Foot Pressure Regulatoy.................. BR%FSEF 23 & Boeeeeennnnn.
2 07870650 WaSher ... e LU e
3 07870803 LOCK NUL.....ooi e & Bﬁ R TRTRTE
4 07870804 Presser Bar Spring (OUter).........cooovvvvvune o BRUPHE R SEE (2F )eeeeeennns
5 07870805 Presser Bar Connecing Bracket................... TRUPIE G 3 B2 eeeeenennennen
6 07870806 Screw (11/64-40x10.5)....ccccevi i L T EYTTRTRTTIL:
7 07870807 Presser Bar Guide..........cccvviiiiiiiiiiniiinnn. TR AR o 2E ceeeeeieiiinnens
8 07870622 Screw (M4-0.7X14).....oviiiiiiiiiiiiieieee e B SR e,
9 07870809 Presser Bar Spring (Inner).............coocoveenne. TR AR TE (R )eeeeeeens
10 07870810 PresserBar......cocovvviii JRGPAE AT eevvernneineiinenn,
11 07870811 Oil Protector RiNg........oovvvviviiieeiiienin dE i Treeeeeeeieiinnnn,
12 07870812 Collar.....oviei FhIf eeveeeneenenmnenneenannn.
13 07870835 Screw (M4-0.7X3) ... v e B SR e
14 07870872 Presser Foot Head............ccooviiieiinin s RREPE ceveeneninenieininen,
15 07870815 Screw (9/64-40%X8)......cviviiiiiiiiiiieeee e BR SR
16 07870856 Presser FOOt SPring.......c.ovvvvvveerveninenennns BRUPHEE coveeniiiniins
17 07870817 SCrew (1/8-44X3)....ivvieieie e B S e
18 07870818 WaSher. ... e L e
19 07870816 Presser Foot Sled Spring (Left)................... TR FEE (2 )eeeereereeeeens
20 07870819 SCrew (3/32-56%4).....o i B SR e
21 07870877 Presser Foot Clamp Plate..................ocvee JRGR &5 eeeneennennennecnnennns
22 07870880 SCrew (1/8-44X3)....ivieieieie e e B S
23 07870875 Presser Foot Sled.........ccooovviiiiiiiiiiinn, TR covveenneeenneiiniiiiien,
24 07870820 Presser FOOt Pin.......ccvvvvviiiiiiie i JRGPFE D] ceeeeenennnnneiinn.
25 07870878 Presser Foot NOUMENON........c..oovvvviiiinne s BREP AR RH ceeeeeiiiniieiiinieenns
26 07870826 Presser FOOt GUIE........oovvviii i BRP S e
27 07870825 Screw (3/32-56%3)...cuieiiiiiiiiiiieeeee e BR SR
28 07870824 Presser Foot Sled Spring (Right).................. TR FEE (L )eereererecneens
29 07870823 Presser Foot Balance Adjust Screw Bolt (1/8-44x10) /iR %r-K T 24 FEET A eeeeeeeeenns
30 07870822 P A R RTRTRTPTPIPTPR
31 07870828 Screw (3/16-32X%3.5) .. B SR e
32 07870827 Lifter LinK.......oooiiii e, Pl R e
33 07870829 Lifter LinK Lever.......c.oooviiiii i, F2 Rt Sk F Lk o RTRLTETRETRLTRTTL
34 07870830 Fastener Pin.......c.ooovi i B R e
35 07300735 Lifter Shaft.............oocoo e Sl NS . LERRLRLRERERRLRETE
36 07300736 Screw (M6-1X5)....vviie e B Sheeeeeeneiiiiii
37 07300737 Lifter Lever (Small)........cccovviviiiiviii 2 R gm (] )eeeeeeeennenenns
38 07870229 Screw (M4-0.7X4) ..o B S e
39 07870839 Connecting Pin.......cooooiiiiii e, AL e

40A 07300740A  Connecting Plate...........ccovvviieiii i, B PF e
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PRESSER FOOT MECHANISM

Ref

No
41
42
43
44
45
46
47
48

50
o1
52
53

56

58A
59

Parts
No
07870833
07870832
07870836
07870634
07870838
07300746
07870852
07870853

07870865
07870855

*
07300753

07870868

07300758A
07870873

Description

Screw (M4.5-0.75%X5.5)....ccoviiiiiinin i B

Collar.....covvvei
Intermediate Lever...............coovvinnnn.
Screw (M5-0.8X14)......ccovviiiiiiiieiie e
Retaining RING........ccoovvviiiiii s
Lifter Spring...

Presser Spring Regulator CSet..............

Presser Bar Connecting Bracket C.Set...........

Presser Bar & Bushing C.Set.................
Collar C.Set......vviiiii i
Presser FOot C.Set.......cooovviiiiviiiiiennn.
Presser Foot Lifter Link Lever C.Set........

Collar C.Set. ..o

Connecting Plate C.Set.........ccccvviiiiiinin . &
Presser Foot Clamp Plate.....................

ko Rm - [ER )

P

X4 000000000000 00000000000000000n

@ %P‘t_g_ ...........................
/ﬁ E/’ép;}»& =l i“l*ﬁ KRR PR PP PP P PP






SPREADER MECHANISM

Ref
No

2
3
4
5A
6
7

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

30

32
33
34

36
37
38

Parts
No
07870902
07870503
07870904

07300805A

07870906
07870125
07870908
07870909
07870547
07870911
07870912
07870913
07870914
07870915
07870916
07870917
07870543
07870919
07870920
07870921
07870922
07870229
07870924
07870925
07870102
07870930

07870931

07300832
07870937
07870934

07870933
07300837
07300838

4 IR i

Description = 2
Eccentric.................L (AN SEPTPPIP PP PP PP PPRRY
SCrew (M6-1X8)......vvvueiirie e e eenene s TR TRTRTRIRE
Roller Bearing................coooiin, iy S L SIPTIPPTPPTPPTPPIPPIPRLD
CONNECEING ROM... ... ev e e B e,
Retaining RiNG.........ccvviiiiii e, Fo T e
SCrew (M4-0.7X8)......eviiiiieie e B Sl e
Washer........oooviiii i B P e
Adjusting Lever Pin...........ocovvvvivvinnn 22407 3 V4R A e,
Washer..........cooviii BV R
NUE. B eeeeeee e
Collar......ooooiiii FhTR coeeeeresesnniii
Screw (M4-0.7X6)......cccvvvviiiniiniiiin e BR SR e
Adjusting Lever........o.coooiiiiiiiii e TR R AR e
SCrew (M6-1X16)......ccvueeiniiirie e e TR TRTRTRIRE:
Driving Shaft..............ocooii s A B
ROCKING AIM. . e e FE AT e,
SCrew (M6-1X6).....ovviiiiieiiiiiiiien e B SR e
Rocking Pin........oooiviiii s L BRAT e
Spreader Bar..........ooooviiiiiiiiiii e HE B R
BUushing RING.......c.ooviiiii i BRI e
Collar......oooiiii FhTR coceeeresesniiii
SCrew (M4-0.7X4) . ....eeiiiieii e e B Sl
Spreader Holder.............cooevvviiiiieiiiiinn B I I A SRLAE
SPrEAUET ... B e
Screw (M4-0.7X12).....covuvieiiiii i B SR et
Eccentric C.Set....ovvveei i, [N - TP PP LT PP PRREPPPRRRTY:
Collar C.Set....unvviiei i BOTR B e eenernnien
Driving Shaft Rocking Arm C.Set................ 3 B fhdf AR feeeeeeeeeeeennen.
Spreader Bar C.Set.......ccvevveiiie i JHE R BFAE e
Collar C.Set. v e BOTR B e eeeernnie
Rocking Arm C.Set.........covveiiiiii e, B KPP P VPP L PP PP PPPRPRPRPRPD

Connecting Rod C.Set.. .
Connecting Rod Complete Rockung Pin Set..

AR A e

j ’]‘gr #@5{{;} B eeeniiiiiiiiiiiiia,

1
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NEEDLE GUARD,LOOPER & FEED DOG DRIVING MECHANISM B ST 4P E SRS

Ref Parts

No No Description e 4

1A 07300901A  Looper Driving EcCentriC..........cccovvvievnnnn © 9 £-5555 ol fieeeeeeeeeees
2 07870503 SCrew (M6B-1X8) ... vve i e eeiee e R RRERACRCELECRCRLRRLRRE
3 07300903 Needle Bearing........c.ocovviiniieneieae e SR AR e
4 07300904 Looper Rocker Connecting Rod.................. Ty A RER AR e
5 07300905 Connecting Pin.......oooiiii i AR IR A
6 07300906 Looper Rocker Connecting Rod Cover.......... Ty A RER AR e
7 07870333 SCrew (9/64-40%6.7) ..o vve i BR SR e
8 07300908 Needle Guard Driving Rod........................ TRAR R BRE A R e
9 07300909 Looper Front-Rear adjusting Bracket Pin........ ™ 3 4-% {8 24 B B4R 4 -
10 07300910 Looper Front-Rear adjusting Bracket ............ " 3 &-av {534 BEZE coveennnnnns
11 07870648 SCrew (IM5-0.8X5).....uueviniiieie e veiie e B S
12 07870547 WaSher ... e B R
13 07870911 NUE. e e B e
14 07870904 Needle Bearing.........coovvvvveiiviieie v SR A K e
15 07300915 Needle Guard Driving Eccentric.................. T8 & 5 Bgp#% (& fiheeceeeceeee
16 07300916 Needle Bearing... e B A BRA
17 07300917 Needle Guard Connectlng Rod (Large) CTRAR PR AE (R )i
18 07300918 Feed-Dog Upper-down Driving Rod Cover..... ﬁf FLE T SRd il 4 F e
19 07300919 Needle Bearing... e R AR
20A 07300920A  Feed-Dog Upper Down Drlvmg Rod . L E P SR i AR e
21A 07300921A  Feed-Dog Upper-Down Driving Eccentric...... i34 & + T Sgd 5o -
22 07300922 Needle Guard Connecting Rod (Small).......... 78 4+ % 3@ 45 (0] Jeeeeeeeeeeeeees
23 07300923 Connecting Pin.. e AR
24 07300924 Needle Guard Connectlng Shaft.................. B2k Rt I % IR PR POTPIPRTPRTY
25 07300925 Needle Guard Driving Bracket.................... TR AR R BREI TR e ereeneenees
26 07300926 Connecting Pin.. e AR B
27A 07300927A  Needle Guard Drlvmg Shaft.......ccovvvevvennnn. R a2 o CELERRERILRRLRRLE
28 07300928 Connecting Pin......ccovviiiiie e A e
29 07300929 Rear Needle Guard Holder.............cooiiii i FE TE A B Fliveveeneeeennennn,
30 07300930 Front Needle Guard Holder........................ ECRIE 2oy LR LR LRI LRLLRELRELE
31 07300931 Connecting Lever Pin..........c.ccooviiiiieinens, AL e
32 07300932 Front Needle Guard.............ccoovviiiiniinnnns KR 2 MR RLRCRCRLREREREREREREY
33 07200124 SCrew (M3-0.5%6)......ueviviiieinevirie e e B SR
34 07300934 Rear Needle Guard..........c.ccooveiiiiineinnnen, (-3 % ok LTI TR R SR DR RLRERRRIRERL
35 07870229 SCrew (M4-0.7X4) ... B S
36 07870622 SCrew (M4-0.7X14) ....eeeie e B S,
37 07300937 Looper Slider Holder................cooooiiiins T 5 SRR BU B UL ooeeeeneeees
38 07300938 Looper Slider Pin...........ooooiiiii T G R BB e
39 07300939 Looper SHider...........oooviis TG AR B

40 07870650 Washer ... P e
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NEEDLE GUARD,LOOPER & FEED DOG DRIVING MECHANISM

44C
45
46
47

52
53
S54A
55A
56

58A

60
61A

63
64
65
66
67
68
69

72
73
74
75

Parts
No
07300941
07300942A

07300944C
07870256
07300946
07300947

07300952
07300953
07300954A
07300955A
07300956

07300958A

07871005
07300961A

07300963
07300964
07300965
07300966
07300967
07300968
07300969

07300972
07300973
07300974
07300975

Description

Looper Driving ROd...........coooiviiiiins
Looper Driving Shaft.....................o el

(0T o]
Screw (M4-0.7X8)....cvvieiii i,
Looper Holder..........cooeeii i,
Screw (M3.5-0.6X6)......ccvvvviniiiineinnn.

Needle Guard Driving Eccentric C.Set...........
Needle Guard Driving Rod C.Set...........

FEE TGRS e i

{4 ceseescscssscscscscsssecssscnns

2%
....... SRR

TE AL R ES s B e

...... Akl cEs & ) S CRTTPIPRIPRYY

Feed-Dog Upper-Down Driving Eccentric C.Set %41 & F T Sgd iF < #5 % -

Feed-Dog Upper-Down Driving Rod C.Set.....
Looper Slider Holder C.Set..................

Looper Driving Shaft C.Set........................

Spacer(Fiber).......cccooiiii i
Feed-Dog Upper-Down Driving Rod C.Set.....

Screw (M3-0.5x5)...

Needle Guard Connectmg Rod C.Set......
Needle Guard Driving Bracket C.Set.............
Looper Driving Eccentric.............ccccoeveee.
Looper Driving Eccentric C.Set............
Looper Rocker Connecting Rod C.Set...........
Looper Rocker Connecting Rod C.Set...........

Looper Holder C.Set..............ccvveene.
Looper Driving Eccentric C.Set............
Looper Rocker Connecting Rod C.Set...........
Looper Rocker Connecting Rod C.Set...........

,,—,,}_IE' T 5@;&;@*& B eeenns

...... T AR R e

SR IS O T C R

ERTILRT 35 O PR

R\ T PP PP

7

______ TE AL AR e

TR AL B 2E A eeeeeneniienes
T g AR ERE o i (Faakd)

....... T g B o i e (ah)

Ty AR e (A
T A e ()

TR AL A
T g AERR e e
I IR 2P oAV S S R TPRPREPRTPR
LR I 2P 1 & 3k CRTPRPREPRIPD

1
1
1
1
2

1

1

1
1
1

1
1
1
1

1
1
1
1
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DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM A6 % ,Sﬁ,fr%#;‘:#'lﬁﬁlf_
Ref Parts

No No Description e z

1 07301001 Differential Feed Driving Shaft................... £ B iE L E B d e eeeeens
2 07301002 Collar.....oeeie Bk oeeeeeereeneenneieeinn,
3 07300736 Screw (M6-1X5)....vviie e SRR R RE TR R L RRIRRREE SRR TRER
4 07301004 Differential Feed Driving Rocker................. EA SRLE SN S A
5 07201213 Connecting Pin........ccoooieiiiiiiii e P CTPIPPPTPPPTPPIPPPRPY
6 07871104 Screw (M4-0.7X4.5)...ccciiiiii i, /Y (- EETECRTTRRCRLSRRERERE
7 07301007 Connecting Rod (Middle)..........c.oovvveneen 3R BB AR (P )erevenrneeeinnnnn.
8 07301008 Connecting Pin.......cooviiiiii e, EFRA e
9 07301009 Connecting Rod (LoNQ).......covvvvvviieineannnnn. i@ B AR (R )i
10 07201216 Connecting Rod (Short)..........ccoovvvviinine 3R BB 4R () eeererrrrerennnn
11 07201219 Connecting Pin..........coovii i MG FE e
12 07201223 Connecting Rod Guide (Short).................... AR PG (FE) e
13 07301013 Control Bracket..........ooiviiiiiiiiii e, P ZE ceeeeeeneeiiiii
14 07201220 Screw (M5-0.8X6).......cvveeriiiniininevieeen B SR ( JR ) ereereneeneeenennn,
15 07870648 Screw (M5-0.8X5) ... .cvvieiiiiieiie e B SR e
16 07871137 Orlng OI%\ ...............................
17 07301017 leferentlal Feedmg Control Lenev Shaft e AT R IR AR A e
18 07801159 Differential Feeding Control Lenev.............. £ & & 34k ceeeeeeeeeeeenenes
19 07870125 SCrew (M4-0.7X8) ... .cvvveieiie e e e eeeeen s B SR e,
20 07872914 SCrew (M5-0.8X16)......ccvveneniniiniieineenees BR SR e,
22 07301022 Differential Feeding Connecting Rocker (Left) * & & i@t B3 k5 (2 )-eeeeeeee
23 07301023 Connecting Pin.......coooiiiiiiiii e, EREA e
24 07301024 Differential Feeding Connecting Rocker (Right) # # & it 245 AF (£ )eeeeeeee
25 07301025 Collar....c.ooiii i 2k s SRR R TR TR TERRERREREETER:
27A 07301027A  Differential Feeding Driving Link................ ES aRLL SR SF & SURIERIE
28 07301028 Connecting Pin..........cooviiiiiii IR FRA e
30 07301030 Collar C.Set. ..o e e PhIf S eeerereenrennieinn,
31 07301031 Differential Feeding Driving Rocker C.Set...... B SR SN CF ¥k RITRLE
35 07301035 Differential Feeding Connecting Rocker C.Set (Right) % #% & 1 23 AF 2 (£ )eeeeer
36 07301036 Collar C.Set. ..o e 1785 SRR R R TR R LR RERRERRRREE:
37 07301037 Differential Feeding Connecting Shaft........... A B ERLE i e fheeeeeenen
38 07801169 SEANNG PIUG. ..., 3B R (92.2%2.5) (6 )eeeeeees
40 07201114 SEAliNG PIUG.....c.vuee e B R (933K F )eeeeerrrnnnneens
41 07201214 SEAliNG PIUG.......oeeee e e 5 (82.53RF )reeerreeennns
42 07301042 Control Bracket C.Set..........cccovvviiiinnnnn. P 28 e
43 07301043 Differential Feed Driving Rocker C.Set......... ES SRS SRUNSS OF A0 - RETRIE
44 07301044 Differential Feeding Connecting Rocker (Left) C.Set # #° & i SB35 AF( 2 ) oo

45 07301045 Differential Feeding Connecting Rocker (Right) C.Set % #> & 1t 244 AF (£ ) de----
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MAIN FEED DOG DRIVING CONTROL MECHANISM

Ref

13

15
16
17
18
19
20
21
22

24
25
26
27
28
29
30
31
32
33

36
37

40
41
42
43

45
46
47
48

Parts
No
07301028
07301102A
07870648
07301104
07872914
07301106
07871104
07301108
07301109
07870543
07201203

07301113

07201120
07301116
07870503
07871107
07301119
07301120
07201138
07301122

07301124
07201128
07871121
07871109
07201132
07301129
07871137
07201415
07870125
07301133

07301136
07301137

07801169
07201114
07301142
07301143

07301145
07301146
07301147
07301148

EE TS FALIL S )

Description & 4
Connecting Pin.. e 3R ERR A
Main Feed Dog Connectlng .................. EIR-TRT: N RS & - RTTIRLRTRTITIPIRLE
Screw (M5-0.8X5)......ccvviiiiiiiie e, tﬁl ------------------------------
Main Feed Dog Driving Rod................. Wy BHB R E e
Screw (M5-0.8x16)... B g R T TT T
Main Feed Dog Connectlng Shaft ........... BRI S TR R PRI PR YPTPEPRTPRY
Screw (M4-0.7x4.5).........ccoviiiinnnn . S Y (N - % PEPEPRPIPPRPERPRPRPRRY
Main Feed Dog Control Rod................. EIE-Fat U5 & - RURTTITISTISRIRTLE
Main Feed Dog Driving Rocker................... 2 & Seds 5 R eeeeeeeeeennn,
Screw (M6-1X6).......covvvvviiniiininnnne A PP TPERTEY
Connecting Pin........ooviiiiiiiiiiiee e SBBFRA e
Main Feed Dog Adjusting Rocker................ 2 # 2 BEFRF-eeeeennenennnn.
Connecting Pin........ooiieiiiiiiiie e BB IR e
Main Feed Dog Eccentric.................... EIE TS - PP PP
Screw (M6-1x8)......covvieiiiiieie e B Sheeeenneniiii
Needle Bearing..........coovvvveiiiininnnn . TEIRID FReceeeeeeereenns
Main Feed Dog Adjusting Rod.............. IR T - 25 - SUTETTETPITRRERED
Main Feed Dog Adjusting Rod C.Set............ 2L & 24 Bl 45 8 eeveeeeennnnes
Connecting Pin........oooooviiiiiiini i TR e
Adjusting Link (LONG).........oovvivvneeeeenn e B g (F )eeereereninennnne
Adjusting Link (Short).............cooeeiinis B P Ful 1) FTTTTPITIPPITPPRS
Connecting Pin.. e A BRRA
Connecting Rod Gmde (Long) ............... @ Fo Fh(E )eerererereneenn
Screw (M6-1%6).........ccvvviiiiiieiiniiiinl B £ ,.\,,\(4‘ J- %) ERERTR TP PIPRPPRPRP
Main Feed Control Bracket.................. DB A ZE
Main Feeding Control Lever Shaft.......... ERRER R A A il
O-Ring... ) N0 ST TT T Tr TP PP
Stitch Length Control Lever TUURRRUINY: 5 1 2dn X014 111 . RTTTTLRCLRLRLE
Screw (M4-0.7X8)....cvvveieiieiie e e, A CRETTRLTPRTPREPPLY:
Main Feed Dog Driving Rod C.Set............... 2 % Sp#5 il 45 foceeeeeeenennn.
Main Feed Dog Eccentric C.Set............. AW BRI
Main Feed Dog Control Rod C.Set............... 2 & $] 845 doeeeeeeeennn.
Sealing Plug... T % (92.2%2.5)(8 )eeeeeeee
Sealing Plug... . e AT B (B3TRF )
Main Feed Dog Adjustlng Rod C Set......... v AT ERAE e
Main Feed Dog Control Rod C.Set............... 2 & 343 4% foeeeeeeeeeeene.
Sealing Plug... .. URTRRRRUUUINE - 3 (77/E - 32 PPTIPPPRPRRRRY
Main Feed Control Bracket C Set DA e
Main Feed Dog Driving Rocker C Set ........... AW TR H R e
Main Feed Dog Adjusting Rocker C.Set......... DR






MAIN&DIFFERENTIAL FEED DOG ADJUSTING AND DRIVING MECHANISM i &% 2 £ #& B ESd 4 12

Ref Parts Amt
No No Description o z Req
1 07871145 Screw (M6-1%8.5,M4.5-0.5X3).......ccvvivininns B Sk, 2
2 07871144 L L PP EPRIRE: 2
3 07871143 Coniccal Spring Washer............ccoovvveinenns AU L e 2
4 07201404 Differential Feeding Graduations................. ES S I 1D SETERTLRIERIERLE 1
5 07871140 Screw (M4-0.7X14.5)....c.oiiiiiiiiiiii B S 4
6 07871146 Screw (M5-0.8X8).......oviiiiiiiiiiiin v B S 4
7 07871148 WaShEr ... B 4
8 07871142 Contral Lever Stop........ccoovvvvvvvie i I A B 2 Bleeeeeeeeeennnns 4
9 07871141 SPACEN ...t e £ SRR R R TTTRTPRRPRPR TR TRRR 4
10 07201414 Stitch Length Graduations......................... FHEE R o R R AR e 1
11 07201418 Differential Feeding Graduations C.Set.......... A F A BEAF B 1
12 07201421 Stitch Length Graduations C.Set.................. FEE R o R R AR e 1
13 07301213 Stitch Length Connecting Pin..................... ot 5as SR ¥ INLRLRRLRLTLRIRERERLY 1
14A 07301214A  Stitch Length Driving Rocker..................... GHRETRE AT e 1
15A 07301215A  Stitch Length Rocker Shaft........................ fd1aE 748 - LRLTLRTERTLRLRLRREY 1
16 07871011 Thrust Washer.......ccoovvviiiiiiieiiiie e AR FEEL e 1
17 07870648 SCrew (IM5-0.8X5).....uueviviiieie e v B S 3
18 07301218 LINK PIN. ..o e AV e 2
19 07301219 O WICK. .. e B B, 2
20A 07301220A  Connecting Rod Pin..........coooviiiiinnen 2B R 3R A e eeeeeeeeeeeeeenns 1
21 07301221 Feed Dog Shider.........cocoveviiiiiiii i e A SRRRLLLLELLEE 2
22 07301222 Feed Dog Lever Ecceneric Pin...............o.... EALE P am i s g eeeeeeeeeens 1
23B 07301223B Differential Feeding Lever......................... A EFLE P fr e 1
24B 07301224B  Stitch Length Feeding Lever................co.o... AREEZE AL E o qrceeeeeennnn. 1
25 07301225 Feeding Lever Plate.............coocoveviinn B B P AR BA R oeeeennnenes 2
26 07301226 Screw (M3.5-0.6%8).......ocviiiiiiiiiiiiiiies S RRERACRCELECRCRLRRLRRE 4
27 07871211 Differential Feed Dog Key.......ccoovvvviinnnn £ 8 4o eeeeeeiiine, 2
28 07301228 Differential Feed DOg........c.coovvviiviiiiiines Z B e 1
29 07301229 Differential Feed Dog (Middle)................... Atk (Epd)[spprr] 1
30 07870735 Screw (M2.6-0.45%5) ..o veiiiiii i B Sheeeeeeneiiiii 1
31 07301231 SCrew (M4-0.7X7) ..o vviiiiiiii e B SR e 2
32 07301232 Main Feed DOQ......covvvire i R AARARRERERLRLTERERRLE 1
33B 07301233B Feeding Lever C.Set.........coovvvvviiiienn L ER E P dmlp e, 1
35 07301235 @ 2 oo I 0 £ - R R R R R R R LR LR R R R 1
36 07301236 O-TiNG. vt e e e QTR e 1
37 07870213 WaSher ... B 4
38 07871123 NUEC.SeL... e VW SRR R IR RETETERRIREREREE: 2
39 07201114 SEAlNG PIUG.......vveevieeeeeee e e HFE(PTRTF )erermreeennne 1

40A 07301240A  Connecting Rod Pin C.Set............cccevvneene. AR FRA B 1






MAIN&DIFFERENTIAL FEED DOG ADJUSTING AND DRIVING MECHANISM i &% 2 £ #& B ESd 4 12

Ref Parts Amt
No No Description o z Req
41B 07301241B Feed Dog C.Set......covvviiiiiiiiiiiie e FEFLE 3B eeeeiiiiiiiiii 1
42 07301145 Sealing Plug........ocoeviviie i, FHER(PLTRT )eereeeeeneens 1
43 07871242 Differential Feed Dog (Middle)................... Atd () [spepir] 1
44 07301244 Differential Feed DOQ.........ccovvvvvivinnininnn. Z 88 (FRARM ) ceeeeeeeeeeens 1
45 07301245 Main Feed DOg.......ocvvvivirie e e, IS -N@ 2" % 5 ERTPTPITRTPEPORRLY 1
46 07301246 Differential Feed Dog (Middle)................... Aod (P B & )(Faad) 1

47 07301247 Feed Dog C.Set....cvvvviiiiiiiiiii e EFLE e (B4R )eeeereeennes 1
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ELECTRICAL TYPE BOTTOM TRIMMER MECHANISM

Ref

No
1
2A
3
4A
5A
6A
7
8A
9A
10
11
12A
13C
14
15
16

19A
20A
21A
22A
23A

25A
26
27
28A
29
30

32
33
34
35
36
37
38
39
40

Parts

No
07870214
07301302A
07301303
07301304A
07301305A
07301306A
07301307
07301308A

*
07301310
07301311
07301312A
07301313C
07301314
07301315
07871616

07301319A
07301320A
07301321A
07301322A
07301323A

07301325A
07301326
07301327
07301328A
07872219
07872220

07872214
07301333
07301334
07870258
07301336
07301231
07301338
07870547
07870915

Description

Screw (M6-1X4) ..o

Lower Fixing knife Carrien........................

Screw (M3-0.5%6).......vvvveiniinnnnn ..

Clamp Spning Pressure Adjusting Piece
Clamp SpNing......ccoveiiiiiiii e,
Lower Fixing knife.............cooooiiii s,
Screw (M2-0.4X5) ...,
Lower Fixing knife C.Set..................
Needle Plate (For Auto Trimmer Type)..........

Cylinder Cover (Lower/Front)............

SCrew (M4-0.7XT) .. i,

Lower Moving Knife Carrier.............

Lower Moving Knife.............cooooviiiinnnn.

SCrew (1/8-44X2) ... cvieieie i,

Lower Knife Driving Lever Ring.................

SCrew (M4-0.7XT) ... i e e,

Trimming Lever Spacer..........ccoovveevueeennnns

Cylinder Cover (Lwer/Rear).............cccueeen ..
Trimming Lever (Front)...........ccccoevvieinn,

Screw (M3.5-0.6X5.4) ...

Screw (M4-0.7%6.9).....covviiiniinnnnn.

Connecting Plug.......coooeei i

Screw (M4-0.7X16)......vevieiiiiiiiieie e

Trimming Lever (Rear).........cocvvviiininninnn,

SWItCh GUIdE. ..o

Screw (M3-0.5%4.7)..cceiiiiiiiiiien,

Switch SUpport.......coovii

WaASNET ...

Screw (M4-0.7X5) ... .iuieie i,
Screw (M4-0.7X4) ... i,
Switch Bracket..........c.oooviiiiiiiiiiiiie,
SCrew (M4-0.7XT) ... i i e e,

Solenoid Bracket.......coooveiiiiiiie.

WaASNET . ..o
Screw (M6-1X16)......ccvveiniiiinaneen.

S E TR CE SR

TR AR R o

13

(for EST ~ EWT) Amt

e

z
g

BT 5% tiiiiiiiieieeieeieeieeieeaaann

AN

-

AN

EERELE

F T R

BN

S

,

p

.

CEFAES

R A R
l}ﬂp?; ;{(—r Va1 ) ..........

e
iﬁl R R TR R

tr

7 e Y

]F:]F;E}f(—r/f;—a) ..........

77 fdm (i)

BT 5% tiiiiiiiieieeieeieeieeieaaaann

LoAN

AN

P S

AN

%

=

LA

).

rEMEY

w

Ky S

N T e

Req
2
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ELECTRICAL TYPE BOTTOM TRIMMER MECHANISM

TR AR R o

Ref

No
41
42
43A
44
45
46
47B
48A

49A

55

60
61
62
63A
64A
65

68A
69A
70A
71A
12A
73A

T74A
75
76
77
78
79

80

Parts
No
07301341
07301342
07301343A
07870634
07872120
07872106
07872108
07301348A
07301349A

07301355

07870256
07301361
07301362
07301363A
07301364A
07870323

g b b o b gD o

07301375
07872263
07301377
07301378
07301379

07301380

13

(for EST ~ EWT) Amt

Description pad z
NUL. e BB e
Rudder Cushion..........oooo . I RRE
Two Way Type Trrimming Solenoid (M8-1.25x18.5) e T 27 7 T BaA#i--ovreeeeees
Screw (M5-0.8X14)......ciiriieii i B S
Adjusting Collar.........ocooviiiiiiii e P B TR e
Rubber Cover.........ooooviiiiiiiii i BR B ceeeeeeii
Connector.. e e AR FRIE T
Terminal Block .. T A
Two Way Type Trrlmmlng Solenoid C.Set..... BT 7 TR
Screw (M2-0.4%4.5) ... cciiiiiiieie e BR SR e
Screw (M4-0.7X8)....cvvieiiiiieiie e BR SR e
PN W FB AT
Trimming Lever (Rear) Bracket.................. 2 7 PR ({8 )FE e eeeeeennnns
Two Way Type Trrimming Solenoid Switch C.Set fF» T 7 224 % 2B M &
Lower Moving Knife C.Set...............coooviaes TUEE 7 e

WaASNET ...t e e BB e

Needle Plate (For Auto Trimmer Type).......... p > &% (&= &% ) -z 5
Needle Plate (For Auto Trimmer Type).......... s > &4 (i &+ 0l. 05) 44 -= 87
Needle Plate (For Auto Trimmer Type).......... B 0 el I =L

Needle Plate (For Auto Trimmer Type).......... p = i # (K= F# )4 -w 24 7
Needle Plate (For Auto Trimmer Type)..........s >
Needle Plate (For Auto Trimmer Type)..........
Needle Plate (For Auto Trimmer Type)..........

X3 1 l:L'

FF (52 E Tl 05) 4 - %%
prEt (R )8 -2

porat(£3 53 E Tl 05) 4 4-w i

Adaptor Cable C.Set..........cooviiiiiiiiiienn . PO e
SWIECN vt B DR e
SWItCh C.Set. ., 3 3-8 S :RREERRETREERRLRRERREY
Terminal BIOCK BaSS........covuuveeeiieiaaeann, W L F R s
Terminal BIOCK COVE......cvveeeeieeieieeieenn, T ST E s

Screw (M3-0.5X16).....vviiniiniiienieeeneeee BR SR,
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MISCELLANEOUS THREAD EYELETS-3SNEEDLE

Ref
No

17A
18A
19A
20
21A
22

24A
25A
26
27A
28

31
32
33
34

37
38
39A

43
44

Parts
No
07301401
07301402A
07301403A
07301404A
07870317
07301406
07300249
07301408
07301409
07301410
07301411
07870431
07300221
07870125
07301415
07870319
07301417A
07870330B
07301419A
07870735
07301421A
07301422

07301424A
07301425A
07301426
07301427A
07301428

130101102
07870623
07870543
07870107

07870320
07870301
07870302A

07870306
07870307

Description
Sp Container Cover Pin.............c.oooveennne.

Sp Container COVer..........ovveviiiirinecaeannn, b2 O SLLRLETIRLLRCRREEERCER
Felt. =g B R R R R R R LR R RRRRRREEERE

Sp Container.......c.vvviieiie i

Thread Eyelet.........ccoooiiiiii i EAIE Z (9 F )erereeeeneenes
Screw (9/64-40%6)... B L
Spring Washer.. . LHEE B e,
Spreader Threed Supplementary Adjustlng Plate } AF 40 A0 E 23 B 5 eeeeeens
Spreader Threed Supplementary Adjusting Bracket _+ 4% 4 i 4 & 23 fE4c 28 ..o
Screw (11/64-40x7)... e BB B
Supplementary Adjustlng Bracket Stand......... BT DRI A AL
NUE. .. R R CRCECTTRTITPIRLY
Spreader Threed Guide Plate...................... AR AR e
Screw (M4-0.7x8)... o I P PRI
Needle Thread Supplementary Adjustlng Fork 4+# B EF R FER coeeeeenens
Screw (1/8-44%2.6)...ccccviiiiiiieie e, A PR TTRRTERD
Needle Thread Supplementary Adjusting Fork Stand 4-4% &35 & 2% BE R Jieeeeeees
Needle Thread Tension Adjusting Fyelen Bar 43054 % 23 BB 4% ---o0 o
Eyelet Bar Stand................ccocoiieiiiiiiins i F & 3 ITRPIPPPTIPPIPPRPPRS
Screw (M2.6-0.45X%5).......ccoi i B A e

Needle Thread Tension Adjusting Barcket......
SCrew (1/8-44X6).......vvieieiie i,

Needle Thread Tension Balance Spring..........
Needle Thread Tension Adjusting Bracket......
Screw (1/8-44x5.5) ...
Screw (M2.3-0.4X3)c.ieiiiei i
Needle Bar Guard............cooveiiiiiieinnens

WA= $T78 14

) i;—g] —]‘% ﬁ:l ....................

fJ.;ﬂ%; ? v?’ %ﬁ:# ..............

4rHsE 4 T @‘»gﬁ_% ...........

A AE 4 e %iy_/r%“f‘ 2R ceieiiniins
S S

AN

I P

L% ,.\,J\

. ﬁ—J.ﬁ, ‘EE %g .......................

Cable Clamp (UC-1.5)......ccovviiiiiiiiiiene, e 4

Screw (M4-0.7X12) ... e
Screw (M6-1X6)....ccoovveire i

Rubber Plug.......cccooii .

Looper Thread Eyelet Pip.....................e. SRS T R EEEEEIEEER
Thread Tension Adjusting Spring Botton(Blue) * 43k 4 385 2 o (& ).
Tension Spring Disc SUpport...................... R4 SEF AR e
Thread Tension Spring Retainer.................. } 33E 4 3B B G fr-eeeeeees
Felt. PeFL e
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MISCELLANEOUS THREAD EYELETS-3SNEEDLE WS- 4T R

50B
51A
52
53

55
56
S7
58
59
60
61
62

64A
65
66
67
68A

71B
72
73
74

95

96

97

98

99
100
101
102A
103A

Parts
No
07870308
07870309A
07870310
07871535
07301449
07301450B
07301451A
07301452
07870913

07301455
07871559
07871560
07301458
07871530
07301460
07301461
07301462

07301464A
07870828
07301466
07301467
07301468A

07301471B
07301472
07871502
07870845

07871315
07871314
07871313
07871311
07871357
07871355
07871312

073014102A  Sp Container C.Set..

Description 5 Z,
Tension Dise........c.ovviiiiiiii FA P
Tension POSt.......ccovvvviiiiiiiiiniiiiieeen e, P AFSRGR S S F L ZEeennn
Tension Post Ferrule.............oooeiieinein P3R4 SBEE L EB R 00
Tension Dise Separtor..........c.ocovvvvevvnnenn. P RFE A Bl 2 BE T oveneens
Screw (MB-1X16).......ouviiiniiiiiininneeinns BRSR e
GUIE PN e e B RFEA e
Tension Post SUPPOrt........ccoovvvveiiinvnnn P3R4 2B ZE Hieeeeiiiiiinnns
Thread Guide Bar Strut..............cooovervio BBAVEAR 2 5 ooeenmeennnn,
SCrew (M4-0.7X6) ... .c.vveiiiiiiiie e BR SR e,
Thread Guide Bar Fixing Block................... AR F R B
Screw (M4-0.7X2.5).....ooeeiiiiiii e A T CRTITRTRIRE:
Tension Release Reverted Spring................. 4 B A e
Washer.. T - R
Tension Release Adjustmg Screw (M4 -0.7x5. 5) ERAR - St B -3k RUTTIRERIRLE
Thread Guide Bar..............cevvvvivviveiviennn. HE AR cvveernenneeee
Thread Pull-Off Lever..........cocoooiiiiinis i E 8 38 Bl - RITRTRTPIPIPPIPLPR
Connecting NUt..........cooieiiiii e =S ) & L DEPYPPPRPYPYPTPYPPPIRIRE
Connecting NUt...........coooeiiiii e =S\ N PEPTPTPPPTPYPTPTPPPRRTRR
Screw (3/16-32%3.5) ... v i B SR
Connecting Lever (UPPer).........oovvevenevvnen L3RI eeeeeeeeeeeeieann.
Thread Pull-Off Connecting Bracket............. A RLANR e JE eeeenennns
Connecting Pin........cooivviiiii e SR e
Lifter Lever.......coovvviiiiiiii i, JER P B eeneenennntneiinn
Thread Pull-Off Connecting Plate................ B3 LA B 5 eeeeeeeinennns
Lifter Lever Stop.......covvvveiine i e, FREFIE ZE ceeeeneneiiiniininn,
Screw (9/64-40%5.5).......ovviiiiiiiiinnii BR SR
Oil Filter Connector.............cooooveeene it B FRF cooeerreeeneneee
Ol eI ...t TR BB e
O-TING. e e e QTR e
Oil Filter Cap......ccvve i T BB E e
Warning Sticker.............coooiiiii i B PRI e
Washer.. e e B
Screw(11/64 40><16) e BB B

'£] /‘Jy 'PE] ]%ﬂ}% 4B cecccccccscnnnnnns

073014103A  Needle Thread Supplementary Adjusting Stand C.Set 4-4% &35 & 2% B s Jeeeeeeees

14
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MISCELLANEOUS THREAD EYELETS-3SNEEDLE wRBE-- TR 14

Ref Parts Amt
No No Description o z Req
104 073014104  Spreader Threed Supplementary Adjusting Unit C.Set _F 4F 4t 40 § 23 L 8 eeeeeeees 1
105A  073014105A Needle Thread Supplementary Adjusting C.Set 4+ &35 8 33 B im-eeeeeeeens 1
106A  073014106A Needle Thread Tension & Fyelet Adjust C.Set 4+ %4 Bf R eeeeennnnn 1
107A  073014107A Looper Thread Eyelet Pip C.Set.................. % S CE & S A SRETRITIIILE 1
108A  073014108A Thread Pull-Off Connecting C.Set................ TEABLANR e, 1

114 07870343 Thread Tension Adjusting Spring Botton(Red) _F #t5k 4 s ¥ A Bl (iz)--- 2

117 07870363 Thread EYelet.........ocouuvveeieeiiii e WEAIG Z R )emrrenrennneees 2
118 073014118 Bushing... .’?? ------------------------------ 1
119 073014119 Sp Container Bracket.. e B RE R FE B e 1
120 07400363 Needle Thread Tension Adjustlng Botton....... #5415k 4 24 A dpeeeeeereennenn 1
122 07400390 Screw (M3-0.5%4)...cc.vieie i B S 1
123 07400393 SPIING ettt e e e e BB 1
124 07400392 Needle Thread Tension Adjusting Botton (1/8-44x3.5) 4-40 5k 4 24 B dacecererereeenn. 1
126 07870229 SCrew (M4-0.7X4) ..o B S 1
127 07400391 R L e 1
128 07870365 Thread Eyelet..........coooiiiiiiii WA F (0 F )ererennnnnnnn 11
129 07871356 Oil Filter Cap C.Set.....ovveiiiiiiee e, Tt BB E A, 1
130 07201104 SCrew (M3-0.5%8).....uueeiiieeie e e B S 2
131 073014131  SCrew (3/16-32X3.5)...vuiciniieiiiiieiiiienene e B S 1
132 073014132  Connecting Lever (UPPer).......coveevvvuevenen g dieecececeeeeeneneinnn, 1
133 073014133 Looper Fhread Eyelet Pip Stay.................... B AESRFE ] F 28 ceeeeenennns 1
134 07410344 Colamp,tube.......coooeii i L AR e 1
135 07410345 Screw (11/64-40%5) ... couve i ciiiee e B S 1
136 07870372 Needle Thread Tension Spring.................... 4 LR A GHE e 5
137 07870369 Thread Pip C.Set ..o, RS- AR RLRRLL R ERRIERRELERILE 1

138 07870503 SCrew (M6-1X8)......ovvvui i eenenes R RAGAETRCRLRERERRLRERERE 1
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ELECTRICAL TYPE DIRECT DRIVING PRESSER FOOT LIFTER TEAE by 15

Ref Parts (for EST ~ EWT) Amt
No No Description o o Req
1 07871901 Presser Foot Lifter Solenoid.............cooio o 30 RUPT BRAB - coveevreeeeneen 1
2A 07301502A  Solenoid Bracket................coevviiniiiinninnns TREABh JE oeeeeeeeeeen 1
3 07871903 NUL. e e e e e eee s BRI e 1
4 07871904 Plastic Pushing Block..................coooeii it ) E1 % ATTELLLTRRPLTRRPRRTTRY 1
5 07301505 Presser Foot Lifter C.Set.............coevvvevnnnns TR B o R e 1
7 07870547 WaShEr ... B 2
07871914 Screw (M5-0.8X12).....ccviviriieii i B S 3
10 07871910 SPIING. ..t e e e e e TR E e 1
14 07301514 Screw (M6-1%20)......ccveeie i e cees L L R RETRLTRTD 2

15 07403680 Screw (M4-0.7X12).....covieiiiiiiiieie e BR Sl e 1






LUBRICATING MECHANISM

Ref
No

o 01 B~ W DN PP

9A
10
11
12
13
14A
15A
16

18
19
20
21A
22

24
25
26
27

29
30
31
32
33
34
35
36
37A
38A

40

Parts
No
07301601
07870125
07871303
07301604
07871305
07870229

30001144
07301609A
07870702
07871316
07301612
07871318
07301614A
07301615A
07301616

07870547
07301619
07871325
07301621A
07871327

07871329
07301625
07871337
07301627

07301629
07301630
07871341
07871336
07870915
07871345
07301635
07301636
07301637A
07301638A

07301640

B
Description e z
OIl RECRIVEN ... e T F TG e
Screw (M4-0.7X8)......vevie i B S
NUL. . el B L R e
Oil Wick.. e P B
Needle Bar Connectmg Rod Qil P|p .............. Ean VR LE NP I SRTRERR
Screw (M4-0.7X4) ..o B S e
Oil Pipe Support Plate.............cccoovveveeere FIF L Eoeevrreeeneiiinnnn,
Oil Wick Holder.........cooviiiiiii LN I 4 TR R T TP PRRTT PR
Screw (9/64-40X7.5) . ...cviieiie i R
Felt i B e
SUCLION PIPE... oo TR G e
Suction Pipe BUShiNG..........cooooiiiiiiinn o 3B B AR E eererrnnnnininennns
QOil Tube (3x5x600MM).........c.ceueveirinannnnnn. g (3x5X600mm)--eeeeeeeeees
Draining Pipe..........ccccovvneenen..n. Pl = - SRR LR R R L RRLLR
Qil Sight Top Nozzle................... PARL G B b P e
Washer.. . e BB
Oil Tube (4x6x365mm) ............................ g (4x6x365mm)-eeeeeeeee
Non-Return Valve Unit.............ooooviiiininn b T R ceeeemenenneinnenne.
Oil Tube (4x6Xx135MM)......ccevivieiinieeeennnn g (4x6x135mm)-eeeeeeeees
Oil Tube Joint, TwWo Way.............coovveene i B FREE (P )oeremereneeens
Oil Tube Joint, One Way.............cccevvneennn. Pl I =3 N @ S35 EELRRRLERRIERE
Oil Tube (4x6x150MM).......ccvvviieiiniieennnnn. g (Ax6x150mm)--eeeeeeee
Washer.. . e B
Oil Tube Joint, One Way ........................... MR FREE (H o )i
Oil Tube (Short) C.Set.........ccooovviiviiiee it B (AR e eeereeneenneeenn
OIlPUMP C.Set. i i R R R R R R RERRER R
Oil Pump Driving Worm Gear.................... LIER= 3 o Th- TN RELEERRIEREEEEE
Fitting Stud (Short)(1/4-40%x16)................... 5 ST L Y (=3 PITPERTPPRRPIPRPR
Screw (M6-1%16).......ccuvvvvieinennnns A RECTETTRITRITTRTTILY
N LA R RRLRLE TR TRRITRED
Oil Nozzle For Worm Gear........................ BRho bR SR e
Dust Proof Plate..........covvviiiiiieiiie BB F e

Oil Sight Top Nozzle C.Set...........cccoveven |t
Suction Pipe C.Set.......covvviiiie i 1R

Oil Pump Frame..........cooiiiiiiiiiiiiie e 00






LUBRICATING MECHANISM

Ref
No
41
42
43
44
45
46
47
48
49
50
51

Parts
No
07301641
07871371
30001150
30001151
07871378
30001156
07871369
07871368
07871379
07301650
07300240

B
Description pad z
Oil Pump Frame C.Set......ocvvvveieeieeeenve i R AR B (B2 ) eeeeeenenn.
LOWEr COVEr......cvviiiiiiiiiii e B T F e
Screw (M4-0.7X30) ... .. veiiiiiieiiennene e BR SR e
Screw (M4-0.7X39).....oveiiiiieieieiene e BR SR e
Oil Pump Frame (LOWEN).......cvvvvveeivineeine. 0 R R BB (T e )eeeeeeeeenn
Oil Pump Frame (Upper).......ccccvvveeeninennsn. W RRRE I ()
Oil Pump Frame Pinion..........cocooiiiiiin 0 R EEF coveenenieneinen,
Oil Pump Frame Pinion.............oovvvviieien. 0 R POEE T coeeeeneneeiennn,

TubeClamp......ccoiii e B
Oil Wick Holder.........ccovviiiiii e, ;

Screw (M4-0.7X8)....cvieiieiie e,
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THREAD STAND & SUPPORTING BOARD

Ref

oo\JCDcn.hooNH|g

11
12

16
17
18
19
20
21
22
23
24
25
26

Parts
No
07301701
07301702
07301703
07301704
07301705
07873106
07301707
07301708

07301710
07301711
07301712

07301716
07301717
07301718
07301719
07301720
07301721
07301722
07301723
07301724
07301725
07301726

Description

Thread Stand (5 Spools Type).........ccocevven . &
Column Cap.....cccovvviieie e,
Column Pipe (Upper)....cooeeeiiiiinieeen
Thread Hanger (3 Spools Type)
Thread Hanger (2 Spools Type)
Screw (M6-1%20)......ccovvveniinnnnnnn.
Rubber Spool Cushion.......................l.

FEER TP 53

B 5% (7, H % ERRETTRTIRPRPIOR
AR R A RRPIITTPPPRIEY

Column Pipe CoNNECtOr........c.vvvvineeivieeens BT R ER ceevereeeeeieenn,
Column Pipe (Lower).......c.cccvveennnes ILIE 5 - TTTPTPIPPYPEPPPIPPIPRPRRR
Washer..........cooviiii BV R
NUt.....o P EPERTEE
Spool CUShION.......ceeeiiiieaaeee . S8 ok i LR LER L RTR
Spool Pin......oooviiii % £ P TPE PR PP PIPPPPPPPRPRIPR
Spring Washer.. BEE E R

Thread Stand (6 Spools Type).....................
Spool Mat..........cooiviiiiiiiieen

SPOo0l Seat DiSC......vvivnieiiiiie i BB AR e
Spring Washer..........ovvierveiiiien e SBE B e
NUL...oo A T TR R TP RRRRRTE:
Column Pipe CONNECLOr.........vvvvueeienee e BT R ER ceevererreenennnn,
Spool Stand (3 Spools Type)............ RERLE & ik R RERCRLRERRERE

Spool Stand (2 Spool Type).......coevvennennnnn.
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Ref

No
1B
2
3A
4

11A
12
13
14A
15
16
17A

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

42
43
44
45
46

48

Parts
No
07301801B

07871702
07301803A
07871704
07301805A
07871706
07871707
07871708
07871709
07870256
07301811A
07871712
07871713
07301814A
07871715
07871716
07301817A

07871719
07871720
07871721
07871722
07871723
07871724
07871725
07871726
07871727
07871728
07871729
07871730
07871731
07871732
07871733
07871734
07871735
07871736
07871737
07871738

07871745
07871748
07871744
07870323
07870102

07871749

ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM TR PR A 18
(for EST -~ EWT) Amt
Description o 4 Req
Wiper Solenoid............ccooevviiiiiiiiinennn, FERT R oeeereereeeeeen 1
NUT. e e e e e, B ee et 2
Buffer Spring Bracket...............ccooovvin o EBFEF i ZE e 1
Wiper Bar Guide.............cooevviiieeeennn. PRI RFE B oo 1
Buffer Spring.......cccoooviviiiiii i L R E e 1
Solenoid LeVer Pin.......c.cvoeeee e, TR H REFEA - eeeeeeeeenenn 1
Screw (M3-0.5%5) ... L A R R RARRALTILTRE 1
SO1eN0Id LEVET ... .vvve e e TR H RE e 1
Retaining RiNg..........cocoiiviiiiiiiiieen E o R R CRETRRY 1
Screw (M4-0.7X8)....vv v B B eeeseneneieiiiiiiiiiinn, 1
WIper Bar.......ccoovviie i FER PG RT e 1
Screw (M3-0.5%4)....ovii i B Bk eesnneneieiiiiiiiiiin, 1
Wiper Holder..........cooi i F o o e ) (ETRE R CRETRERRERY 1
WIDBT ..t FERAG eeeeereeen 1
Screw (M2-0.4X1.7) i, L A R R R RARRALRILTRE 1
Clamp SPring.......cocovvviee e LA E o 1
Solenoid Bracket............ccoviiiiiiiiiiinnns R = e 1
Screw (3/32-56%6)......ccvveiiiiiii i L RS TRTTTRTT LA 2
Clamp Spring Pressure Adjusting Piece.......... %7 7 B4 33 F 5 coeeeeennn, 1
Pressure Adjusting Piece Spacer................ JRA TR R ceeerereeenennn 1
Fixed Trimming Knife..................ocoeeen BT HE T e 1
SCrew (M2.5-0.45X7.5) .. ceeveniie e e B S e, 1
Screw (3/32-56%4).....ceeiiii e B Bk eeeseneneieiiiiiiiiiinn, 5
Knife Guide Solenoid C.Set.......cccovvvevveveees P22 7 FRER ooverveeereenen 1
Clamp Spring Pressure............cocecvveeennnn. AAMEA B 1
Clamp Spring Pressure Spacer................... LB A JR o 1
Thread Clamp.......coooviiiiii O R AAALTRLERTRRITELE 1
Knife Guide Bracket..............c.ccovvevnnnns L A e 1
SOlENoId. ... TIER coveeeeenerreeeeeeianannn, 1
NUL. e BT eeeeneene e 1
WaAShET ... e BB e 1
Spring Washer..........cccovviiiiiiii i S H G e 1
NUL. .. A RLLRTRRLTRR 1
Movable Trimming Knife........................ FER T R e 1
Screw (M2-0.4%X4) . ..ov i B Bk eesnneneieiiiiiiiiiin, 1
Movable Knife Holder...................c.oeeit. Fdp 7 Oecenencennnncniinnecen, 1
Electrical Type Top Trimmer C.Set............. EW =Sl e d S :RITRCRRERITEE 1
JOINE. e e TG Heeeereeeiiiiiiiiiiiin 1
PN BT e 2
Wiper Terminal Rubber Cover........ PR F R e 1
WaSher ... .o k- 2
Screw (M4-0.7x12) coooviiiiiiiiiiie e B B eeseneneneiiiiiiiiin, 2
Tube (Black).......coovviveiiiiiiii e B E (B )erreerreeeeenen 1
Electrical Type Thread Wiper................... W=l - - EITRTRETECTERREREY 1

55

07301855
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TOP TRIMMER UNIVERSAL ADAPTER MECHANISM t e gisg 19

Ref Parts (for EST ~ EWT) Amt
No No Description o z Req
1 07872301 Top Trimmer Fixed Block......................... e APl I 4 ETEETRLTRETRRLTRLY 1
2 07872302 Universal Joint.............coooviiiiiiiii e, H o dRER e 2
3 07872303 Position Washer..........occovviiii i Eaha 0] EERRTE R R RRTRPRR TR 3
4 07872304 SCrew (M5-0.8X12) ..o ovuie e eieeeineeens B S, 3
5 07872305 Up & Down Position BIOCK............ccoviveii, BT B eeeeeeeieeeeennn. 1
6 07870650 Washer.. PRI - S METLRLRLELRIRLELTIR LTI TITETLLY 2
7 07870202 Screw (M4 -0. 7><10) R 1 R PTP PP PP PP P PEPRPRTPEPITPLY 2
8 07872309 Top Trimmer Universal Adapter C.Set.. 2 e R e 1
9 07870623 Screw(M4-O.7><12).................................é,,\,.‘s,:‘-\ ------------------------------ 2
10 07870229 Screw (M4-0.7X4) ..o B S 3
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ATTACHMENT BOX

Ref.

No.

~N o oA W DN e

10
11B
12
13
14
15A
16A
17A
18A
19
20

22
23
24
25
26

28
29

Parts

No.
07873201
07803502
07803503
07803504
07803505
07803506
07302007

07302009
07302010
07302011B
07300229
07871314
*
07302015A
07873216A
07873217A
07873218A
07301406
07873220

07873222
07803523
07803528
07803529
07873226

07302028
07302029

Description
Ring Spanner...

Hexagonal Wrench (2 Omm)
Hexagonal Wrench (2.5mm)......................
Hexagonal Wrench (3.0mm)......................
Hexagonal Wrench (4.0mm)......................
Hexagonal Wrench (5.0mm)......................
Cylinder Front Cover C.Set..................

Covering Stitch Fabric Guider(Right)............
Covering Stitch Fabric Guider(Left).............

Gauge...
Cyllnder Front Cover..

O|IF|Iter y
Needle.....coovinii
Threading Wire..........cooovviiiiiinnins
SCreWdrIVEr ... e e e,
SCreWdIIVEr ... e e e,
SCreWdrIVEr ... v,
Screw (9/64-40%6)......cevvei i
Thread TWEEZEerS......ccovvviiiiiicieie e anaen. B

Attachment BOX..........ovvviiiiiiiiiinnns
Hexagonal Wrench C.Set..............ccccovieinees
Hexagonal Wrench (1.5mm)......................
Hexagonal Wrench (6.0mm)......................
Hairbrush............oooii i,

GaAUGE. .t &
Looper GaugesS. .....vvvvreeeeiiieiiee e eee e,

* st - (R ]

H i 20

Amt.

o 2 Req.
R A e, 1
n= ﬁ_@;:& ..................... 1
LR U RTTTPPOOPP PP 1
LN A ST 1
LN U RTTTPPOOPP PP 1
A ﬁ_@;:& ..................... 1
B E e 1
LEEE S 16 I DR
BAFEECET o L) 1
i RIT T TR TR TP TP OTPpRy 1
B F‘;ﬁ B eeeriuetnnccsnersiecans 1
/}al‘g, g ........................... 1
- ¥ NP PP IP PP PIPPIPIPRPRPRY 1
Rk RTTTOOTOTTO P 1
BT 55 AR T eeeeeneii 1
B B4R 3 e, 1
R e AT 1
S I TP 2
EIE BRI LR T R P PP PP PP PR PP P 1
K!‘]'iiﬁ ........................... 1
r ,5_*;3. H eeecossscccccssses 1
LN U ST 1
LN U SRTTPPOOP PP 1
£ }ﬁr"l .............................. 1
(AR ) e evnrenreneenens 1
T AR (S E Hee e eneennes 1



21

FTILAR

12

35| DUt/




ACCESSORIES Kt e 14

Ref. Parts
No. No. Description e 4
07873301 Oller e T e e
07873302 Funnel.......coooo i - R SRR R R SR R ERE
3A 07302103A  Oil Reservoir Rubber Cushion C.Set............. P F BB EAT S e e
4A 30001301 P|ug ﬁ»}ﬂ/}% ...........................
5 07873305 Semi - Submerged Hangmg Bolt C. Set......... LT AR e
6A 07302106A  Attachment BOX........ccoovviiiiniiiiiiiiiieeans Sl SR LR RLLEE PRI R R ST LR ER ALY
7 07402009 Machine COVEr........ccooiviiiiiiiiiiiiiiiiiee BB R e
10A 07873310A  SCreWdriVEr ... ..viviii i iieieee e BREAZ T e,
12 07301701 Thread Stand..........ccoooviiiiiiiiiiiie e L BVZE 2B (2 45T B ) eeeeeeenenes
13A 07302113A  Supporting Board (Semi-Submerged) (Long) X it }\ s Jk F= 8 (K )eeeeeee
14A 07302114A  Supporting Board (Semi-Submerged) (Short) FOR G 2R (G ) e
15A 07302115A  Supporting Board (Semi-Submerged Table) C.Set FACTYF S/ S SR TRETRE TR
18A 07302118A  SCrew C.Sel......oivriiei i e 1\ SR B RELL R IR R SRR ST RETRERE
19 07302119 Service Manual.............cooiiiiiiii B R
20 07873320 Ol BB e
35 07301719 Thread Stand...........cooovveeiiiiiiiieiiiiiee W SRZE B (B 4552 B ) eeeeeeeenens
39A 07302139A  PlUQ..civeieie e e BB R e

40 07302140 Spare Parts BooK.............cccoeeiiiiiinn. yNES) R TR TP PP PP PIPEPRPRPEY
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EXCLUSIVE PARTS £ et
Ref Parts
|

No No Description z
1 07301232 Main Feed DOg........vveiiiiiiiiie e I SAACLRLRREERRLREE
2 07301228 Differential Feed DoOg..........covvvvviiiinnnnn. A B e
3 07871416 Differential Feed Dog (Middle)................... R R R R R LR R RERRRERRE
4 07301406 Screw (9/64-40X6).......vvieie i i R CRCRTTTRTRTPTPERTTE
5 07302205 Fabric Guide (Left).........coovvveiiiiiiennn PR EEE (L)
6 07302206  Fabric Guide (Right).............evvviiineenn... 2R FEE ()
7 07870735 Screw (M2.6-0.45X5) ... .. viviie e e B SR e
8 * Presser FOOL.......oovvviiiiiiiiieiee e e - B L7 PR PR P PRI PPYPPPRRPRIPR
9 * Presser Foot (Left).........ccovvviiiivinineiennn. ZFEEA G
10 * Presser Foot (Right) .............coceeiiiieiinnns .. T FH IR G
11 * Needle Plate For Covering Seam.................. 2 % Fh4g ceeeeeeeeieeieennn.
15 07302215 Fabric GUIde..........ocoevviviiiiiiiiiie e FHEE L

07302215 FabricGuide.........................................:]rgé
16 07870845 Screw (9/64-40X5.5).......ccviiiiiiiiii i B 49 ,.7,\( a%z,é #‘3 9 E') ---------

07870845 Screw (9/64-40X5.5)....ceiiiiiiiiiii e RS (FFg e grie )eeeeeeen
19A * Needle Plate For Covering Seam (For Auto Trimmer Type) B 27 & - gk ceeeeeeenceennne.

Jo R - [RER ]



23




AC SERVO MOTOR & CONTROL BOX C.SET

Ref.
No.
2

15
16
17
18
19
20
21
22

25
26
27
28
29
30
31
32
33
34
35

Parts
No.
07302302

07302306
07302307
07302308
07302309
07302310
07873511
07302312
07302313

07873515
07873516
07873517
07873518
07873519
07873520
07873521
07873522

07302325
07302326
07872914
07870633
07871148
07801319
07870634
07302332
07302333
07870133
07302335

PIRE Edrdlin e

23

(for EST ~ EWT) Amt.

Description pad z

Starter... ..o AZ e B eeeeneei
Universal Joint.........cooiiiiiii i 5 R e
NUL. e e e e e N R R R R R R ST RRRAREY
Connecting LinK............oooiiiininnn s TR FE e
NUL. e e e e e N R R R R R R ST RRRAREY
Spring Washer...........ccovviiii i SEE AL e
Screw (M6-1x14).....coviiiiie e e, L R CRETRLTRTD
SPOOIPiN....ooi i TR L 2B e
NUE. . R R RREED
Knee Switch,C.Set............ccocovviiininns RE R B SE e
KNnee SWItCh......ccvvi i R B B B ceeeeeiee
FiXed Plate.......ocovvve e B R JE eeeeeeneneeeeeeee,
Piece, Clamping.........ccovviiiiiiineennns I R TR TR R PR TR IR RIT IR TR
L-Spool Pin.....cooiiii i LA L ZE e,
Screw (M6-1%10)......c.evvvviieiieieaneennnn, L T RTTRTTD
Screw (Long)....ovvvveieii i 7 S Y H PETPITPTPPRPPPRRPREPR
Screw (Short)....oovveieiee e e, Z% S i €= EITITRRTRRTRUSRRERERE
Control BOX....c.vevuieiieiie e e eii e b2t 1/ - RERECRER TR TR RERRETSLTER:
SPACET ..ttt £ TR R R PRI RTPRTRRRRERTTS YRR
Screw (M5-0.8X16).......ccvevveniniininnn. L T RTTRTTD
Spring Washer...........coovviiii i RN

Washer.. BB
Screw(M508x20) e BRSR

Screw (M5-0.8%x14).......coveiiviiinnnnn A

Book, Instruction.. . ...........jg';#ljmi;% fi“;ﬁ,ﬂ? ------------
Ac Servo Motor & Control Box C.Set........... PR 5 Zdrd] 48 o eeeeeeeenes
Warning Sticker (Triangle)................... EAPLI(Z A A7) eeeeennnen
SPACET .ttt E - T s

Req.
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AUTO TRIMMER THREAD PULL-OFF MECHANISM-3NEEDLE ¢ #* sifisuisig-= &7 s 24

Ref Parts (for EST ~ EWT) Amt
No No Description o z Req
1 07870835 SCrew (M4-0.7X3) ..o vviiiiiiiiii e B SR e 7
2 07870828 Screw (3/16-32X3.5)....cvieiiiiiiee e L LY TTSTTLTTIL: 2
3 07302403 Thread Pull-Off Driving Plate.....................ﬁfﬂi BTFDH A ceveeeneens 1
4 07302404 Thread Pull-Off Driving Holder.................. R EE 5 T PITPITRITRTY 1
5 07870317 Thread Eyelet..........coevvveiiiieiiiiieiee e MEAR Z (0 & eveeerrnneennns 6
6 07871734 L A T CRTLTTIL: 1
7 07871733 Spring Washer..........oocooviiiii i SEF H R 1
8 07871732 WaSher ... B 1
9 07302409 NUL. .. e e BRI e 1
10 07870547 Washer . . % 114 .............................. 2
11A 07302411A  Thread PuII Off Drlvmg Solen0|d Bracker ...... WREATFE TER P - 1
12A 07302412A  Thread Pull-Off Driving Solenoid ............... {8 R LR FZE T ER ---0ooeer 1
13 07871523 Thread Pull-Off HOOK. ... REB A e 7
14 07871524 Thread Pull-Off Bar Holder........................ TR AR ELANAE B T ceeeeeeeeen 1
15 07871525 Thread Pull-Off Hook Block (Double HOOK)... £t 4% s (BEHR)eeeeerecereess 2
16 07870319 SCrew (1/8-44X2.6)......ovuieiiiiieiiiine e S ACARRCRCRLERRIELE 7
17 07871518 Thread Pull-Off Eyelet..................ccoi s AR PLAZE covenrnnnenennnnnnns 1
18 07871519 Thread Pull-Off Bar.. .. e B AR RLARAE e 1
19 07871522 Thread Pull-Off Hook Block (One Hook) ....... EXE ¥ =D @ R ) EITITTITRITIITD 3
20 07871514 Collar. ..o FhIR eeerererersnensesiiinn 1
21 07871520 Swing-Proof Spring... e R e 1
22A 07302422A  Thread Pull-Off Drlvmg Solen0|d C Set ......... ERRGHD TR e 1
23A 07302423A  Thread Pull-Off Driving Solenoid Assemble... &R £ 555 TR B~ 1
24 07871538 Thread Pull-Off Hook C.Set (Double HOOK).... 440 43 (BEHr) Joeceeeeeeeeenes 2
25 07871537 Thread Pull-Off Hook C.Set (Single Hook)..... A (HHr) . 3
26 07871536 Collar C.Set. ..o e e PhIR Jeeeeeeeeeneneeeaan. 1
27 130101102 Cable Clamp (UC-1.5).....c.ccoiiiiiiiiie, i 82 e A =L REC R RERERRLREREREE: 2
29 130101104 Cable Clamp (UC-3)....c.iviiiiiiiie e PR B eeeeeneneneeenenn 1
30 07870125 Screw (M4-0.7X8)......vevie i B S 4
31 07871563 Thread Pull-Off Eyelet C.Set...................... R A I R PTPPITPRIPPIOPRD 1
34B 07301471B Lifter Lever....c.oovviiiii i e JERGPF B ceeennneeeiiieiiiinin. 1
49 07301449 SCrew (M6B-1X16)......ccouirieiniiiiieine e B SR, 2
50 07302450 Thread Pull-Off Bracket.............oooviiiiinn REBZE coveneeeiiiiiiiienns 1
53 07870913 SCrew (M4-0.7X6).......ovieeiiiniinie e B S 1
54 07870256 Screw (M4-0.7X8)......uivieiiiiiie e B S 1
63 07871528 Retaining RiNG..........oooiiiiii e, FoTReeeereeini 1
65 07871502 Lifter Lever Stop.......ovvevveiiiiii i JREGFE ZE ceeneenennennniininns 1
66 07870845 Screw (9/64-40X5.5)....cciiiiiiiiei e B Sheeeeeeneiiiii 2
67 07302467 Thread Pull-Off Bracket C.Set.................... FLAZE fBeeeeeneeneiniiiannnn, 1

68 130101105  Cable Clamp (UC-4).......c.voeeoeeeeeeee e R SR E] B eeee oo seeeneennes 1






MISCELLANEOUS THREAD EYELETS-ANEEDLE

Ref
No

18A
19A
20
21A
22

24A
25A
26

27A

32
33

38
39A

43
44
45
46A
47
48
49

51A
52
53

Parts
No
07302501B
07302502A
07870547
07302504
07870317
07870244
07302507

07870125
07301415
07870319
07302517
07870330B
07301419A
07870735
07301421A
07301422

07301424A
07301425A
07301426

07301427A

07870623
07870543

07870301
07870302A

07870306
07870307
07870308
07870309A
07870310
07871535
07301449

07301451A
07301452
07870913

Description il z,
Needle Thread Eyelet................ccceevvnnneen. MR R e

TensioN POSt... ..o

WaSher ... B
Thread Tension Disc Eyelet.............cccoovvee o V3B HFARZE ooveenennennnnes
Thread Eyelet..........cooiiiiiii EAIE Z (9 F )erereeeeneenes
P 11X - ERERRER R EERIR R AR SERRLRER:

Needle Bar Thread Eyelet..........................

Screw (M4-0.7X8)....c.vvviieiieiaennnn.

NN

o

Needle Thread Supplementary Adjusting Fork 44 ik 58 33 BER ceeeeennnns

SCrew (1/8-44X2.6)...cuvuiiiiiiieiieiieaee B SR e
Needle Thread Supplementary Adjusting Fork Stand 4-4% &35 & 2% FE R i eeeeeeee
Needle Thread Tension Adjusting Fyelen Bar -4 2L % 24 £ 4045 -o-v0eee
Eyelet Bar Stand............cccooeveeiiviiiininnnns, HFAUAE Jhverernrnrnerernennnnnns
Screw (M2.6-0.45X5)....cciiiiiiiiiiiiee B SR e
Needle Thread Tension Adjusting Barcket...... 4 LR AT e
SCrew (1/8-44X6)......uvuieieiiiiiiie e B SR e
Needle Thread Tension Balance Spring......... -4t 5& 4 T frsB 3 «oeeeeeenns
Needle Thread Tension Adjusting Bracket...... 4 LR A A B s
Screw (1/8-44x5.5) ... cciiiiiiiiiiiiiie B SR e
Screw (M2.3-0.4X3)..inieeiecie e e e, LY S RT LR R TR R TSR RIRRRETET:
SCrew (M4-0.7X12).....ovuiiiiiiiii i B SR e
SCrew (M6-1X6).....ccvviiieiin i B SR e

Thread Tension Adjusting Spring Botton(Blue) * 4%k 4 38§ 34 (£ )-

Tension Spring Disc Support.............c.c...... PEA G ARG s
Thread Tension Spring Retainer.................. } 25k 4 8F F F g -oeeeee
] | PLEL et
Tension DiSe.......covvviiiiiie e 5 A AT e

Tension POSt....oooveiiei e b
Tension Post Ferrule........ccoovveviiiin i

Tension Dise Separtor..........ccccovvvvvenenne.. PSR4 {1 2 BB -onenn
Screw (M6-1X16).......cuveriiriieiieiie e aneennn, L S ET LR R TR R TSR RIRRRETEY:
Tension Post Support........cccvvevvvnvenieennns P3R4 2850 ZE Hoeeenennnnnnn.
Thread Guide Bar Strut.........vovveeeeeeeenn BV 3 B

SCrew (M4-0.7X6)....c.vevieieiie e e ee v B SR e

B TE UF AR e eeeeennnnnnnns

BT 5% tiiiiiiiiiieeeieieiieaaaaaas

WA 4 M 25

Amt
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MISCELLANEOUS THREAD EYELETS-ANEEDLE RS- £ M 25

Ref Parts Amt
No No Description o z Req
55 07301455 Thread Guide Bar Fixing BlocK................... A EAE T T Heerererennnnns 1
56 07871559 Screw (M4-0.7X2.5)....cviiiie i A/ S R TP PP PTPETETPTPLPRTR 1
57 07871560 Tension Release Reverted Spring................. 4 focw ﬁﬁ?éﬁd}f ------------ 1
58 07301458 WaShEr. ... B 1
59 07871530 Tension Release Adjusting Screw (M4-0.7x5.5) 5& 4 F#3x33 FEER Sheeeeeeeeenns 1
60 07301460 Thread Guide Bar.........ccovveeiviiiiiiiineenns b F U % S PTTPRTPREPRPPPRTPRIPRE 1
61 07301461 Thread Pull-Off Lever..........cooovviiiivieinnnn. TR & 38 Falk oo ETRTTRITRRTRRITRL 1
62 07301462 Connecting NUt.........coviviii i BT g e 1
64A 07301464A Connecting NUt.........covvviie i b= TR TP TR P PP TR PP 1
103A  073025103A Needle Thread Supplementary Adjusting Stand C.Set 4-4% i 35 & 2% FE s Jeeeeeeees 1
105 073025105 Needle Thread Supplementary Adjusting C.Set 4-4 ik &8 33 BEfpeeeeeennnnes 1
106A  073025106A Needle Thread Tension & Fyelet Adjust C.Set 4+ %4 Bf ERAFE eeeeennnnn 1

114 07870343 Thread Tension Adjusting Spring Botton(Red) _F #t5k 4 s ¥ A Bl (i) 2

120 07400363 Needle Thread Tension Adjusting Botton....... £-45& # 24 Fda.eeeeeeeennens 1
122 07400390 SCrew (M3-0.5%4) ... B S 1
123 07400393 SPIING ettt eee et e e e e ee e ee e S e 1
124 07400392 Needle Thread Tension Adjusting Botton (1/8-44x3.5) 4-40 5k 4 23 B darererereeneenn. 1
127 07400391 NUL. e BB e 1
128 07870365 Thread Eyelet..........coooiiiiiiii WEAIG FL (0 & )eeereneneennnn 24
133 073025133 Needle Bar Thread Eyelet C.Set.................. G b TR R AR JEeeeeeeeenennns 1
135 07870372 Needle Thread Tension Spring.................... 4 LR A GHE e 6

136 073025136  Needle Thread Eyelet C.Set..............c.eneee HFAE F dE e 1
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AUTO TRIMMER THREAD PULL-OFF MECHANISM-ANEEDLE ¢ #* sifisuisfy = & @ 26

Ref Parts (for EST ~ EWT) Amt
No No Description o o Req
1 07870835 SCrew (IM4-0.7X3) ... cvneeii e e e B e 8
5 07870317 Thread Eyelet..........coooiiiiiii WA Z (9 F )eeeercennnennn 7
7A 07302607A  Thread Pull-Off Eyelet Holder.................... {BARELAEE B T eeevereerees 1
13 07871523 Thread Pull-Off HOOK..........ooooiii i REBAG s 8
14 07871524 Thread Pull-Off Bar Holder.............ccooevt.. EARPLANAE T E e eevreeeenees 1
15 07871525 Thread Pull-Off Hook Block (Double HOOK)... £ 4 B (BEHr)-ceeeeeeeeeeees 2
16 07870319 Screw (1/8-44%2.6)...cccvuiiiiiieie e, SRR R R R R L RRI RS REE RN TRER 8
17 07873718 Thread Pull-Off Eyelet...................ooon iR 58 & XRRTERITERCRERRIREE 1
18 07871519 Thread Pull-Off Bar.........ccooovvivviiieee e B AR RLA S coeeeeeeeienens 1
19 07871522 Thread Pull-Off Hook Block (One Hook)....... E3E ¥ =D Y@ R ) EITITTITRITIITD 4
20 07871514 Collar....ccoiiii i 085 SRR R R REE T RRLRRRLRTRRLT: 1
21 07871520 Swing-Proof Spring........ccccoovvviviiiiiiien B R F e 1
24 07871538 Thread Pull-Off Hook C.Set (Double HOOK).... £: 40 & (BEHr) Joeeeeecececenes 2
25 07871537 Thread Pull-Off Hook C.Set (Single Hook)..... B A) (H Pr) e eeeeeceeeeenns 4
26 07871536 Collar C.Set.....o i PhIR Heeeeeeeneeneiieiiii, 1
31 07302631 Thread Pull-Off Eyelet C.Set...................... HF AR PLANZE BB eeeeenrncncnnnnnns 1
50 07302450 Thread Pull-Off Bracket............cooioiiiiiiin AR coeeiiiiiiiiinn, 1
53 07870913 SCrew (IM4-0.7X6).....ueeiniieeie e e B S 1
54 07870256 SCrew (M4-0.7X8) ... cvieieiie e ce e venvee e B SR e, 1
63 07871528 Retaining RING.......coooevii e, FoTh oo 1

115 07302467 Thread Pull-Off Bracket C.Set.................... 3% 8- :REET IR RETETERRIRETEREE: 1
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